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1. CERTIFICATION
PRODUCT: Simultaneous Dual-N Band Wireless Router
BRAND NAME: Linksys
MODEL NO.: WRT610N V1
TEST SAMPLE: ENGINEERING SAMPLE
April 30 to May 22, 2008,
TESTED:
Aug. 15 to 16, 2008

APPLICANT: Cisco-Linksys LLC

STANDARDS: FCC Part 15, Subpart C (Section 15.247),
ANSI C63.4-2003

The above equipment (Model: WRT610N V1) has been tested by Advance Data
Technology Corporation, and found compliance with the requirement of the above
standards. The test record, data evaluation & Equipment Under Test (EUT)
configurations represented herein are true and accurate accounts of the
measurements of the sample’s EMC characteristics under the conditions specified in
this report.

PREPARED BY CV&LA/\L [(Mﬂ“/\ , DATE: Aug. 18, 2008

( Claire Kuan, Specialist )

TECHNICAL
ACCEPTANCE W , DATE: Aug. 18, 2008

Responsible for RF ( Hank Chung, Deputy I\/%lager )

APPROVED BY W , DATE: Aug. 18, 2008
(‘May Ch?ﬁ)eputy Manager )
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2. SUMMARY OF TEST RESULTS

The EUT has been tested according to the following specifications:

For 802.11b & g, 2412~2462MHz Band

APPLIED STANDARD: FCC Part 15, Subpart C (Section 15.247)

Stano!ard Test Type and Limit Result Remark
Section
Meet the requirement
of limit.
15.207 AC Power Conducted Emission PASS |Minimum passing
margin is —2.78dB
at 0.195MHz

Spectrum Bandwidth of a Direct

Sequence Spread Spectrum Meet the requirement
PASS g

System of limit.

Limit: min. 500kHz

15.247(a)(2)

Maximum Peak Output Power PASS Meet the requirement
Limit: max. 30dBm of limit.

Meet the requirement

) . of limit.
Radiated Emissions . i
15.247(d) | imit: Table 15.209 PASS m:;g?#gﬁi‘sgé%%

at 72.95MHz

Power Spectral Density PASS Meet the requirement
Limit: max. 8dBm of limit.

15.247(b)

15.247(€)

Band Edge Measurement
15.247(d) |Limit: 20dB less than the peak PASS
value of fundamental frequency

Meet the requirement
of limit.

Report No.: RF970423H02B 7 Report Format Version 2.1.1
Reference No.: 970814H03




For 802.11a, 5725~5850MHz Band

APPLIED STANDARD: FCC Part 15, Subpart C (Section 15.247)

Stano!ard Test Type and Limit Result Remark
Section
Meet the requirement
of limit.
15.207 AC Power Conducted Emission PASS |Minimum passing
margin is —3.02dB
at 0.380MHz

Spectrum Bandwidth of a Direct

Sequence Spread Spectrum Meet the requirement
PASS g

System of limit.

Limit: min. 500kHz

15.247(a)(2)

Maximum Peak Output Power PASS Meet the requirement
Limit: max. 30dBm of limit.

Meet the requirement

) . of limit.
Radiated Emissions . i
15.247(d) | imit: Table 15.209 PASS m:;g?#gﬁgsg'g%%

at 125.00MHz

Power Spectral Density PASS Meet the requirement
Limit: max. 8dBm of limit.

15.247(b)

15.247(€)

Band Edge Measurement
15.247(d) |Limit: 20dB less than the peak PASS
value of fundamental frequency

Meet the requirement
of limit.

NOTE:

1. The EUT was operating in 2.400 ~ 2.483.5GHz, 5.15~5.25GHz and 5.725~5.850GHz
frequencies band. This report was recorded the RF parameters including 2.400 ~
2.483.5GHz and 5.725 ~ 5.850GHz. For the 5.15~5.25GHz RF parameters was recorded in
another test report.
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2.1 MEASUREMENT UNCERTAINTY

ADT CORP.

Where relevant, the following measurement uncertainty levels have been estimated

for tests performed on the EUT as specified in CISPR 16-4:

This uncertainty represents an expanded uncertainty expressed at approximately the
95% confidence level using a coverage factor of k=2.

Measurement Value

Conducted emissions 2.44 dB
Radiated emissions (30MHz-1GHz) 3.94 dB
Radiated emissions (1GHz -18GHz) 2.33dB
Radiated emissions (18GHz -40GHz) 2.55 dB

Report No.: RF970423H02B 9
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3. GENERAL INFORMATION

3.1 GENERAL DESCRIPTION OF EUT

PRODUCT Simultaneous Dual-N Band Wireless Router
MODEL NO. WRT610N V1

FCC ID Q87-WRT610NV1

POWER SUPPLY DC 12V from power adapter

CCK, DQPSK, DBPSK for DSSS

pOIBAL SO ARARS 64QAM, 16QAM, QPSK, BPSK for OFDM

MODULATION

TECHNOLOGY DSSS, OFDM

802.11b: 11 /5.5/2/ 1Mbps
802.119:54/48/36/24/18/12/9 / 6Mbps
802.11a:54/48/36/24/18/12/9 /6Mbps

TRANSFER RATE Draft 802.11n (20MHz): 130/117 /104 /78 /65 /58.5/52 /
39/26/19.5/13/ 6.5Mbps

Draft 802.11n (40MHz): 270 / 243 / 216 /162 / 135/ 121.5/
108 /81 /54 /40.5/27 / 13.5Mbps

For 15.407

802.11a: 5.18 ~ 5.24GHz
FREQUENCY RANGE For 15.247

802.11b & 802.119: 2412 ~ 2462MHz
802.11a: 5.745 ~ 5.805GHz

For 15.407

4 for 802.11a, draft 802.11n (20MHz)
2 for draft 802.11n (40MHz)

For 15.247(2.4GHz)

NUMBER OF CHANNEL |11 for 802.11b, 802.11g, draft 802.11n (20MHz)
7 for draft 802.11n (40MHz)

For 15.247(5GHz)

4 for 802.11a, draft 802.11n (20MHz)

3 for draft 802.11n (40MHz)
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MAXIMUM OUTPUT POWER

For 15.407
802.11a: 29.076mW

draft 802.11n (20MHz): 21.611mW
draft 802.11n (40MHz): 32.431mW

For 15.247(2.4GHz)
802.11b: 66.069MmW
802.11g: 117.800mwW

draft 802.11n (20MHz): 117.768mW
draft 802.11n (40MHz): 113.778mW

For 15.247(5GHz)
802.11a: 433.159mwW

draft 802.11n (20MHz): 437.398mW
draft 802.11n (40MHz): 440.855mW

ANTENNA TYPE Please see note 1

DATA CABLE NA

I/O PORT WAN port x 1, LAN port x 4, USB port x 1
NOTE:

1. There three antennas provided to this EUT, please refer to the following table:

Transmitter| Antenna For 2.4GHz For 5SGHz Antenna Note
Circuit Type Gain (dBi) Gain (dBi) Connector
Chain(0) PIFA 0.75 3 NA TX & RX function
Chain(1) PIFA 1.5 2.23 NA TX & RX function
Chain(2) PIFA 35 25 NA Only RX function

2. For radiated test : The EUT was pre-tested in chamber under the following modes:

Test Mode Description
Mode A Level-set (Put on tabletop)
Mode B Tower-set (Wall-mounted)

From the above modes, the radiated worst cases were found in Mode B. Therefore only the
test data of the modes were recorded in this report.

Report No.: RF970423H02B
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3. The EUT must be

could be chosen:

ADT CORP.

supplied with a power adapter and following four different models

Adapter 1

Brand:

Enertronix

Model No.:

EXA0604UB-1

Input power :

AC 100-240V, 50/60Hz, 0.8A

Output power :

DC 12V, 1.5A
Cable:1.8m/unshielded/without core

Adapter 2

Brand:

FOXLINK

Model No.:

FA-1201500SU

Input power :

AC 100-240V, 50/60Hz, 0.6A

Output power :

DC 12V, 1.5A
Cable:1.8m/unshielded/without core

Adapter 3

Brand:

Hon-Kwang

Model No.:

HK-1118-A12

Input power :

AC 100-240V, 50/60Hz, 0.6A

Output power :

DC 12V, 1.5A
Cable:1.8m/unshielded/without core

Adapter 4

Brand:

LINKSYS

Model No.:

LS120V15ALE

Input power :

AC 100-240V, 50/60Hz, 0.5A
Cable:0.5m/unshielded/without core

Output power :

DC 12V, 1.5A

Cable:1.8m/unshielded/without core

. The EUT incorporates a MIMO function with 802.11a, 802.11b, 802.11g, draft 802.11n.
Physically, the EUT provides two completed transmit and two completed receivers.

. The EUT is 2 * 2 spatial MIMO (2Tx & 2Rx) without beam forming function. The
antenna configurations are two transmitter antennas and two receiver antennas, as
there are 3 PIFA antennas. Spatial multiplexing modes for simultaneous transmission
using 2 antennas, and for simultaneous receiver using 2 antennas. The 11b legacy
mode is limited to single transmitter only.

. When the EUT operating in draft 802.11n, the software operation, which is defined by
manufacturer, MCS (Modulation and Coding Schemes) from 0 to 15.

. The EUT complies with draft 802.11n standards and backwards compatible with 802.
11a, 802.11b, 802.11g products.

. The above EUT information was declared by manufacturer and for more detailed
features description, please refer to the manufacturer's specifications or user's manual.

Report No.: RF970423H02B
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3.2 DESCRIPTION OF TEST MODES

Operated in 2400 ~ 2483.5MHz band:

Eleven channels are provided for 802.11b, 802.11g, draft 802.11n (20MHz):

CHANNEL FREQUENCY CHANNEL FREQUENCY
1 2412MHz 7 2442MHz
2 2417MHz 8 2447MHz
3 2422MHz 9 2452MHz
4 2427MHz 10 2457MHz
5 2432MHz 11 2462MHz
6 2437MHz
Seven channels are provided for draft 802.11n (40MHz):
CHANNEL FREQUENCY CHANNEL FREQUENCY
1 2422MHz 5 2442MHz
2 2427MHz 6 2447MHz
3 2432MHz 7 2452MHz
4 2437MHz
Operated in 5725 ~ 5850MHz band:
Five channels are provided for 802.11a, draft 802.11n (20MHz):
CHANNEL FREQUENCY CHANNEL FREQUENCY
1 5745 MHz 3 5785 MHz
2 5765 MHz 4 5805 MHz

Three channels are provided for draft 802.11n (40MHz):

CHANNEL FREQUENCY
1 5755 MHz
2 5775 MHz
3 5795 MHz

Report No.: RF970423H02B
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3.2.1 TEST MODE APPLICABILITY AND TESTED CHANNEL DETAIL:

EUT APPLICABLETO
CONFIGURE DESCRIPTION
MODE PLC RE < 1G RE? 1G APCM
- N N N N -
Where  PLC: Power Line Conducted Emission RE < 1G: Radiated Emission below 1GHz
RE 3 1G: Radiated Emission above 1GHz APCM: Antenna Port Conducted Measurement

ANTENNA COMBINATION MODE:

COMBINATION MODE |  OPERATION MODE G CHAIN(2)
(TX) (TX)
A 802.11a, b, g \
B 802.11a, b, g
C 802.11a, g \
DRAFT J
D 802.11n(20MHz)
DRAFT J
E 802.11n(20MHz)
DRAFT J J
F 802.11n(20MHz)
DRAFT J
G 802.11n(40MHz)
DRAFT J
H 802.11n(40MHz)
DRAFT J J
' 802.11n(40MHz)
Note:
1. The above information was declared by manufacturer and for more detailed features
description, please refer to the manufacturer's specifications or user's manual.
2. Antenna 1 and Antenna 2 are PIFA antennas.
3. From above mode, the different modes were chosen for pretest.
4. Mode B, C, F & | the worst modes, was selected as representative mode for the report.
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ADT CORP.

POWER LINE CONDUCTED EMISSION TEST:

X Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity
architecture).

X Following channel(s) was (were) selected for the final test as listed below.

e AVAILABLE TESTED MODULATION |MODULATION| DATA RATE ™
CHANNEL CHANNEL | TECHNOLOGY TYPE (Mbps) COMBINATION
For 2.4 GHz
1to 11 6 OFDM BPSK 6 C
802.11g
For 5 GHz
1to4 4 OFDM BPSK 6 C
802.11a

XI  The EUT was tested as the following test modes:

Test Mode Description
Mode 1 With Adapter 1
Mode 2 With Adapter 2
Mode 3 With Adapter 3
Mode 4 With Adapter 4

RADIATED EMISSION TEST (BELOW 1 GHz):

X Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity
architecture).

X Following channel(s) was (were) selected for the final test as listed below.

e AVAILABLE TESTED MODULATION |MODULATION| DATA RATE ™
CHANNEL CHANNEL | TECHNOLOGY TYPE (Mbps) COMBINATION
For 2.4 GHz
1to11 1 OFDM BPSK 6 C
802.11g
For 5 GHz
1to4 1 OFDM BPSK 6 C
802.11a

XI  The EUT was Pre-tested as the following test modes:

Test Mode Description
Mode 1 With Adapter 1
Mode 2 With Adapter 2
Mode 3 With Adapter 3
Mode 4 With Adapter 4

Mode 1, the worse case one, was chosen for final test.
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Reference No.: 970814H03




ADT CORP.

RADIATED EMISSION TEST (ABOVE 1 GHz):

X Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity
architecture).

X Following channel(s) was (were) selected for the final test as listed below.

e AVAILABLE TESTED MODULATION |MODULATION| DATA RATE ™
CHANNEL CHANNEL | TECHNOLOGY TYPE (Mbps) COMBINATION
802.11b 1to11 1,6,11 DSSS DBPSK 1 B
802.11g 1to11 1,6,11 OFDM BPSK 6 C
For 2.4 GHz
1to11 1,6,11 OFDM BPSK 13 F
Draft 802.11n (20MHz)
For 2.4 GHz
1to7 1,4,7 OFDM BPSK 27 |
Draft 802.11n (40MHz)
802.11a 1to4 13,4 OFDM BPSK 6 C
For 5 GHz
1to4 1,3,4 OFDM BPSK 13 F
Draft 802.11n (20MHz)
For 5 GHz
1to3 1,3 OFDM BPSK 27 |
Draft 802.11n (40MHz)

XI  The EUT was Pre-tested as the following test modes:

Test Mode Description
Mode 1 With Adapter 1
Mode 2 With Adapter 2
Mode 3 With Adapter 3
Mode 4 With Adapter 4

Mode 1, the worse case one, was chosen for final test.
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ADT CORP.

BANDEDGE MEASUREMENT:

X Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity
architecture).

X Following channel(s) was (were) selected for the final test as listed below.

e AVAILABLE TESTED MODULATION |MODULATION| DATA RATE X
CHANNEL CHANNEL | TECHNOLOGY TYPE (Mbps) COMBINATION
802.11b 1to11 1,11 DSSS DBPSK 1 B
802.11g 1to11 1,11 OFDM BPSK 6 C
For 2.4 GHz 1to11 1,11 OFDM BPSK 13 F
t )
Draft 802.11n (20MHz) °
For 2.4 GHz lto7 1,7 OFDM BPSK 27 |
t )
Draft 802.11n (40MHZ) °
802.11a l1to4 1,4 OFDM BPSK 6 C
For’s GHz l1to4 1,4 OFDM BPSK 13 F
t )
Draft 802.11n (20MHz) °
For’s GHz 1to3 1,3 OFDM BPSK 27 |
t )
Draft 802.11n (40MHZ) °
Report No.: RF970423H02B 17 Report Format Version 2.1.1
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ADT CORP.

ANTENNA PORT CONDUCTED MEASUREMENT:

X Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity
architecture).

X Following channel(s) was (were) selected for the final test as listed below.

VI AVAILABLE TESTED MODULATION |[MODULATION| DATA RATE TX
CHANNEL CHANNEL | TECHNOLOGY TYPE (Mbps) COMBINATION
802.11b 1to11 1,6, 11 DSSS DBPSK 1 B
802.11g 1to11 1,6, 11 OFDM BPSK 6 C
For 2.4 GHz
1to11 1,6, 11 OFDM BPSK 13 F
Draft 802.11n (20MHz)
For 2.4 GHz
lto7 1,4,7 OFDM BPSK 27 |
Draft 802.11n (40MHz)
802.11a l1to4 1,3, 4 OFDM BPSK 6 C
For 5 GHz
l1to4 1,3, 4 OFDM BPSK 13 F
Draft 802.11n (20MHz)
For 5 GHz
1to3 1,3 OFDM BPSK 27 |
Draft 802.11n (40MHz)
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ADT CORP.

3.3 GENERAL DESCRIPTION OF APPLIED STANDARDS

The EUT is a Simultaneous Dual-N Band Wireless Router. According to the
specifications of the manufacturer, it must comply with the requirements of the
following standards:

FCC Part 15, Subpart C. (15.247)
ANSI C63.4-2003

All test items have been performed and recorded as per the above standards.

NOTE: The EUT is also considered as a kind of computer peripheral, because the connection to
computer is necessary for typical use. It has been verified to comply with the requirements of FCC
Part 15, Subpart B, Class B (DoC). The test report has been issued separately.
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3.4 DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary
accessories or support units. The following support units or accessories were used
to form a representative test configuration during the tests.

ADT CORP.

NO. PRODUCT BRAND | MODEL NO. SERIAL NO. FCCID
NOTEBOOK
1 |coMPUTER DELL PP18L 6976685584 FCC DoC
NOTEBOOK CN-OHC416-70166-
2 |cOMPUTER DELL PP19L 5CA-0448 PIW632500516610
3 |HUB AVSYS 110H8 01-20E-000002 FCC DoC
. DCZ2-512-A1
4 |USB Flash Drive |SanDisk § 5391912401 FCC DoC
NO. |SIGNAL CABLE DESCRIPTION OF THE ABOVE SUPPORT UNITS
1 |NA
2 [NA
3 |NA
4 |NA
NOTE: All power cords of the above support units are non shielded (1.8m).
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3.5 CONFIGURATION OF SYSTEM UNDER TEST

4. USB Flash Drive Adapter
EUT P
TEST TABLE
UTP Cable (10m) — «—— UTP Cable (10m)
UTP Cable (10m)x 3 ——»
1. NOTEBOOK 3. HUB 2. NOTEBOOK
COMPUTER COMPUTER
Report No.: RF970423H02B 21 Report Format Version 2.1.1
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4, TEST TYPES AND RESULTS (802.11b & g, 2400 ~ 2483.5MHz Band)

4.1 CONDUCTED EMISSION MEASUREMENT

4.1.1 LIMITS OF CONDUCTED EMISSION MEASUREMENT

FREQUENCY OF EMISSION (MHz)

0.15-0.5
0.5-5
5-30

CONDUCTED LIMIT (dBuV)
Quasi-peak Average
66 to 56 56 to 46
56 46
60 50

NOTE: 1.

The lower limit shall apply at the transition frequencies.

2. The limit decreases in line with the logarithm of the frequency in the range of 0.15

to 0.50 MHz.

3. All emanations from a class A/B digital device or system, including any network of
conductors and apparatus connected thereto, shall not exceed the level of field
strengths specified above.

4.1.2 TEST INSTRUMENTS

DESCRIPTION & CALIBRATED
MODEL NO. SERIAL NO.
MANUFACTURER UNTIL
ROHDE & SCHWARZ
) ESCS 30 100287 Mar. 10, 2009
Test Receiver
Line-Impedance Stabilization
P KNW-407 8-1395-12 Aug. 19, 2008
Network(for EUT)
Line-Impedance Stabilization
_ ENV-216 100072 Nov. 08, 2008
Network(for Peripheral)
RF Cable (JETBAO) COACAB-9KHz-3
RG5B/U-6m Aug. 15, 2008
OMHz
50 ohms Terminator 50 3 Nov. 15, 2008
Software ADT_Cond_V7.3.2 | NA NA

NOTE: 1. The calibration interval of the above test instruments is 12 months and the calibrations
are traceable to NML/ROC and NIST/USA.

2.The test was performed in ADT Shielded Room No. A.

3.The VCCI Con A Registration No. is C-817.
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4.1.3 TEST PROCEDURES

a. The EUT was placed 0.4 meters from the conducting wall of the shielded room
with EUT being connected to the power mains through a line impedance
stabilization network (LISN). Other support units were connected to the power

mains through another LISN. The two LISNs provide 50 ohm/ 50uH of coupling
impedance for the measuring instrument.

b. Both lines of the power mains connected to the EUT were checked for
maximum conducted interference.

c. The frequency range from 150kHz to 30MHz was searched. Emission levels
under (Limit - 20dB) were not recorded.

4.1.4 DEVIATION FROM TEST STANDARD

No deviation
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4.1.5 TEST SETUP

Vertical Ground
/ Reference Plane /TestReceiver

—~——— 1
40cm oo oo

EUT Moooo
|

-

80cm |
|

<< N T

Horizontal Ground Reference Plane

Note: 1.Supportunits were connected to second LISN.
2.Both of LISNs (AMN) are 80 cm from EUT and at least 80

from other units and other metal planes

For the actual test configuration, please refer to the related item — Photographs of
the Test Configuration.

4.1.6 EUT OPERATING CONDITIONS

a. Placed the EUT on testing table.

b. Prepared other computer systems (support unit 1 ~ 2) to act as communication
partners and placed them outside of testing area.

c. The communication partners run test program “MFGTEST .exe” to enable EUT
under transmission/receiving condition continuously via wireless transmission.
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4.1.7 TEST RESULTS - Adapter 1
802.11g OFDM MODULATION :

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 6 PHASE Line (L)
MODULATION TYPE |BPSK 6dB BANDWIDTH |9 kHz
TRANSFER RATE 6Mbps INPUT POWER 120Vac, 60 Hz
ENVIRONMENTAL  |25deg. C, 75%RH,
CONDITIONS 971hPa TESTED BY Andy Ho
Reading Emission I .
Freq. rr. Limi Margin
€a e Value Level t arg
No Factor | [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHZ] (dB) | Q.P. | AV. | Q.P. [ AV. | Q.P. | AV. | Q.P. | AV.
1 0.196 0.34 | 56.48 | 48.94 | 56.82 | 49.28 | 63.77 [ 53.77 | -6.95 | -4.49
2 0.263 0.27 | 45.83 - 46.10 - 61.35 | 51.35 | -15.26 -
3 0.326 0.19 [ 41.88 - 42.07 - 59.56 | 49.56 | -17.49 -
4 0.455 0.12 [ 41.96 - 42.08 - 56.79 | 46.79 | -14.71 -
5 9.773 0.54 | 40.24 - 40.78 - 60.00 | 50.00 | -19.22 -
6 | 21.381 0.90 | 35.80 - 36.70 - 60.00 | 50.00 | -23.30 -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2."-": The Quasi-peak reading value also meets average limit and
measurement with the average detector is unnecessary.
3. The emission levels of other frequencies were very low against the limit.
4. Margin value = Emission level - Limit value
5. Correction factor = Insertion loss + Cable loss
6. Emission Level = Correction Factor + Reading Value.
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s
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=
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e
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1000
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M Hz
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 6 PHASE Neutral (N)
MODULATION TYPE |BPSK 6dB BANDWIDTH |9 kHz
TRANSFER RATE 6Mbps INPUT POWER 120Vac, 60 Hz
ENVIRONMENTAL 25deg. C, 75%RH,
CONDITIONS 971hPa UIESUED ERY Andy Ho
Reading Emission I .
Freq. rr. Limi Margin
€a o Value Level t arg
No Factor | [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHZ] (dB) | Q.P. | AV. | Q.P. [ AV. | Q.P. | AV. Q.P. AV.
1 0.181 0.37 | 38.95 - 39.32 - 64.43 | 54.43 | -25.11 -
2 0.195 0.36 | 57.84 | 50.67 | 58.20 | 51.03 | 63.81 | 53.81 | -5.61 | -2.78
3 0.262 0.28 | 47.66 - 47.94 - 61.38 | 51.38 | -13.45 -
4 0.392 0.10 | 40.39 - 40.49 - 58.02 | 48.02 | -17.53 -
5 10.036 0.54 | 37.95 - 38.49 - 60.00 | 50.00 | -21.51 -
6 21.175 0.89 | 35.50 - 36.39 - 60.00 | 50.00 | -23.61 -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2."-": The Quasi-peak reading value also meets average limit and
measurement with the average detector is unnecessary.
3. The emission levels of other frequencies were very low against the limit.
4. Margin value = Emission level - Limit value
5. Correction factor = Insertion loss + Cable loss
6. Emission Level = Correction Factor + Reading Value.
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4.1.8 TEST RESULTS - Adapter 2
802.11g OFDM MODULATION :

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 6 PHASE Line (L)
MODULATION TYPE |BPSK 6dB BANDWIDTH |9 kHz
TRANSFER RATE 6Mbps INPUT POWER 120Vac, 60 Hz
ENVIRONMENTAL  |25deg. C, 75%RH,
CONDITIONS 971hPa TESTED BY Andy Ho
Reading Emission I .
Freq. rr. Limi Margin
€a e Value Level t arg
No Factor| [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHZ] (dB) | Q.P. | AV. | Q.P. [ AV. | Q.P. | AV. | Q.P. | AV.
1 0.166 0.22 | 55.15 | 38.68 | 55.37 | 38.90 | 65.18 | 55.18 | -9.81 | -16.28
2 0.185 0.25 [ 53.38 - 53.63 - 64.25 | 54.25 | -10.62 -
3 0.236 0.25 | 45.74 - 45.99 - 62.24 | 52.24 | -16.24 -
4 1.740 0.35 [ 22.98 - 23.33 - 56.00 | 46.00 | -32.67 -
5 9.548 0.69 | 37.65 - 38.34 - 60.00 | 50.00 | -21.66 -
6 [ 15.074 1.15 | 37.51 - 38.66 - 60.00 | 50.00 | -21.34 -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2."-": The Quasi-peak reading value also meets average limit and
measurement with the average detector is unnecessary.
3. The emission levels of other frequencies were very low against the limit.
4. Margin value = Emission level - Limit value
5. Correction factor = Insertion loss + Cable loss
6. Emission Level = Correction Factor + Reading Value.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 6 PHASE Neutral (N)
MODULATION TYPE |BPSK 6dB BANDWIDTH |9 kHz
TRANSFER RATE 6Mbps INPUT POWER 120Vac, 60 Hz
ENVIRONMENTAL  |25deg. C, 75%RH,
CONDITIONS 971hPa TESTED BY Andy Ho
Reading Emission I .
Freq. rr. Limi Margin
€a o Value Level t arg
No Factor | [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHZ] (dB) | Q.P. | AV. | Q.P. [ AV. | Q.P. | AV. | Q.P. | AV.
1 0.150 0.20 | 53.72 - 53.92 - 66.00 | 56.00 | -12.08 -
2 0.173 0.23 | 54.42 - 54.65 - 64.82 | 54.82 | -10.17 -
3 0.185 0.25 [ 53.60 - 53.85 - 64.25 | 54.25 | -10.40 -
4 0.240 0.25 | 45.84 - 46.09 - 62.10 | 52.10 | -16.01 -
5 9.547 0.79 | 37.39 - 38.18 - 60.00 | 50.00 | -21.82 -
6 | 15.504 1.26 | 33.27 - 34.53 - 60.00 | 50.00 | -25.47 -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2."-": The Quasi-peak reading value also meets average limit and
measurement with the average detector is unnecessary.
3. The emission levels of other frequencies were very low against the limit.
4. Margin value = Emission level - Limit value
5. Correction factor = Insertion loss + Cable loss
6. Emission Level = Correction Factor + Reading Value.
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4.1.9 TEST RESULTS - Adapter 3
802.11g OFDM MODULATION :

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 6 PHASE Line (L)
MODULATION TYPE |BPSK 6dB BANDWIDTH |9 kHz
TRANSFER RATE 6Mbps INPUT POWER 120Vac, 60 Hz
ENVIRONMENTAL  |25deg. C, 75%RH,
CONDITIONS 971hPa TESTED BY Andy Ho
Reading Emission I .
. r. Limi Margin
ad col Value Level t arg
No Factor| [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHz] | dB) [ Q.P.| AV. | QP. | AV. [ Q.P. [ AV. | Q.P. | AV.
1 0.193 0.27 | 5551 | 46.13 | 55.78 | 46.40 | 63.91 [ 53.91 | -8.13 | -7.51
2 0.255 0.24 | 50.68 - 50.92 - 61.59 | 51.59 | -10.67 -
3 0.370 0.15 | 52.39 | 42.16 | 52.54 | 42.31 | 58.50 [ 48.50 | -5.96 | -6.19
4 0.440 0.15 | 42.52 - 42.67 - 57.06 | 47.06 | -14.39 -
5 2.326 0.36 | 41.99 - 42.35 - 56.00 | 46.00 | -13.65 -
6 2.400 0.36 | 45.02 - 45.38 - 56.00 | 46.00 | -10.62 -
7 2.841 0.38 | 44.91 - 45.29 - 56.00 | 46.00 | -10.71 -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2."-": The Quasi-peak reading value also meets average limit and
measurement with the average detector is unnecessary.
3. The emission levels of other frequencies were very low against the limit.
4. Margin value = Emission level - Limit value
5. Correction factor = Insertion loss + Cable loss
6. Emission Level = Correction Factor + Reading Value.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 6 PHASE Neutral (N)
MODULATION TYPE |BPSK 6dB BANDWIDTH |9 kHz
TRANSFER RATE 6Mbps INPUT POWER 120Vac, 60 Hz
ENVIRONMENTAL 25deg. C, 75%RH,
CONDITIONS 971hPa UIESUED ERY Andy Ho
Reading Emission I .
Freq. corr. Limit Margin
9 Value Level 9
No Factor | [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHZ] (dB) | Q.P. | AV. | Q.P. [ AV. | Q.P. | AV. Q.P. AV.
1 0.189 0.26 | 54.93 | 45.17 | 55.19 | 45.43 | 64.07 | 54.07 | -8.88 | -8.64
2 0.254 0.24 | 49.32 - 49.56 - 61.63 | 51.63 | -12.07 -
3 0.379 0.15 | 51.18 | 4458 | 51.33 | 44.73 | 58.30 | 48.30 | -6.97 | -3.57
4 0.500 0.17 | 47.79 | 39.44 | 47.96 | 39.61 | 56.00 | 46.00 | -8.04 | -6.39
5 0.580 0.20 | 47.35| 39.23 | 47.55 | 39.43 | 56.00 | 46.00 | -8.45 | -6.57
6 0.849 0.32 | 46.47 | 35.03 | 46.79 | 35.35 | 56.00 | 46.00 | -9.21 [ -10.65
7 1.786 0.35 | 46.85 | 36.60 | 47.20 | 36.95 | 56.00 | 46.00 | -8.80 | -9.05
8 2.572 0.40 | 45.53 - 45.93 - 56.00 | 46.00 | -10.07 -
9 3.602 050 | 44.71 - 45.21 - 56.00 | 46.00 | -10.79 -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2."-": The Quasi-peak reading value also meets average limit and

measurement with the average detector is unnecessary.

3. The emission levels of other frequencies were very low against the limit.
4. Margin value = Emission level - Limit value

5. Correction factor = Insertion loss + Cable loss
6. Emission Level = Correction Factor + Reading Value.
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4.1.10 TEST RESULTS - Adapter 4
802.11g OFDM MODULATION :

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 6 PHASE Line (L)
MODULATION TYPE [BPSK 6dB BANDWIDTH |9 kHz
TRANSFER RATE 6Mbps INPUT POWER 120Vac, 60 Hz
ENVIRONMENTAL  |24deg. C, 67%RH, .
CONDITIONS 971hPa TESTED BY Phoenix Huang
Reading Emission I .
Freq. rr. Limi Margin
€a e Value Level t arg
No Factor| [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHZz] (dB) | Q.P.| AV. | Q.P. | AV. | Q.P. | AV. | Q.P. | AV
1 0.187 9.65 [ 43.25 - 52.90 - 64.15 | 54.15 | -11.25 -
2 0.248 9.65 | 37.17 - 46.82 - 61.84 | 51.84 | -15.01 -
3 0.440 9.67 | 32.72 - 42.39 - 57.07 | 47.07 | -14.68 -
4 0.502 9.68 [ 33.65 - 43.33 - 56.00 | 46.00 | -12.67 -
5 2.380 9.84 |[27.34 - 37.18 - 56.00 | 46.00 | -18.82 -
6 | 10.719 10.15 | 33.70 - 43.85 - 60.00 | 50.00 | -16.15 -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2."-": The Quasi-peak reading value also meets average limit and
measurement with the average detector is unnecessary.
3. The emission levels of other frequencies were very low against the limit.
4. Margin value = Emission level - Limit value
5. Correction factor = Insertion loss + Cable loss
6. Emission Level = Correction Factor + Reading Value.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 6 PHASE Neutral (N)
MODULATION TYPE |BPSK 6dB BANDWIDTH |9 kHz
TRANSFER RATE 6Mbps INPUT POWER 120Vac, 60 Hz
ENVIRONMENTAL  |24deg. C, 67%RH, .
CONDITIONS 971hPa TESTED BY Phoenix Huang
Reading Emission I .
Freq. Corr. Limit Margin
9 Value Level 9
No Factor | [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHZz] (dB) | Q.P.| AV. | Q.P. | AV. | Q.P. | AV. | Q.P. | AV
1 0.189 9.65 | 42.50 - 52.15 - 64.08 | 54.08 | -11.93 -
2 0.244 9.65 [ 32.45 - 42.10 - 61.97 | 51.97 | -19.87 -
3 0.435 9.66 | 32.58 - 42.24 - 57.15 | 47.15 | -14.92 -
4 0.502 9.67 | 32.67 - 42.34 - 56.00 | 46.00 | -13.66 -
5 0.818 9.72 | 26.49 - 36.21 - 56.00 | 46.00 | -19.79 -
6 | 11.805 10.21 | 26.84 - 37.05 - 60.00 | 50.00 | -22.95 -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.

2."-": The Quasi-peak reading value also meets average limit and
measurement with the average detector is unnecessary.

3. The emission levels of other frequencies were very low against the limit.

4. Margin value = Emission level - Limit value

5. Correction factor = Insertion loss + Cable loss

6. Emission Level = Correction Factor + Reading Value.
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4.2 RADIATED EMISSION MEASUREMENT
4.2.1 LIMITS OF RADIATED EMISSION MEASUREMENT

Emissions radiated outside of the specified bands, shall be according to the
general radiated limits in 15.209 as following:

Frequencies Field strength Measurement distance
(MHz) (microvolts/meter) (meters)
0.009-0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88-216 150 3
216-960 200 3
Above 960 500 3
NOTE:

1. The lower limit shall apply at the transition frequencies.

2. Emission level (dBuV/m) = 20 log Emission level (uv/m).

3. As shown in 15.35(b), for frequencies above 1000MHz, the field strength limits are based on
average detector, however, the peak field strength of any emission shall not exceed the
maximum permitted average limits, specified above by more than 20dB under any condition of
modulation.
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4.2.2 TEST INSTRUMENTS

ADT CORP.

DESCRIPTION & CALIBRATED
MANUEACTURER MODEL NO. SERIAL NO. UNTIL
ADVANTEST Spectrum Analyzer R3271A 85060311 July 15, 2008
HP Pre_Amplifier 8449B 3008A01922 Oct. 04, 2008
ROHDE & SCHWARZ ESCS30 100375 Mar. 31, 2009
Test Receiver
SCHWARZBECK TRILOG
VULB 9168 138
Broadband Antenna July 26, 2008
Schwarzbeck Horn_Antenna BBHA9120 D124 Dec. 16, 2008
Schwarzbeck Horn_Antenna BBHA 9170 BBHA9170153 Jan. 27, 2009
RF Switches (ARNITSU) CS-201 1565157 Aug. 13, 2008
RF CABLE (Chaintek) SF102 22054-2 Dec. 06. 2008
9913-30M N-N STCCAB-30M-1
RF le(RICHTE Aug. 13, 2
Cable(RIC C) Cable GHz ug. 13, 2008
ADT_Radiated V
Software 76.15.8 NA NA
CHANCE MOST AT-100 0203 NA
Antenna Tower
CHANCE MOST Turn Table TT-100 0203 NA

Note: 1. The calibration interval of the above test instruments is 12 months and the
calibrations are traceable to NML/ROC and NIST/USA.

2. The horn antenna, HP preamplifier (model: 8449B) and Spectrum Analyzer (model:
R3271A) are used only for the measurement of emission frequency above 1GHz if

tested.

3. The test was performed in ADT Open Site No. C.

4. The FCC Site Registration No. is 656396.
5. The VCCI Site Registration No. is R-1626.
6. The CANADA Site Registration No. is IC 3789C-3.
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4.2.3 TEST PROCEDURES

a. The EUT was placed on the top of a rotating table 0.8 meters above the ground
at a 10 meter open area test site. The table was rotated 360 degrees to
determine the position of the highest radiation.

b. The EUT was set 3 meters away from the interference-receiving antenna, which
was mounted on the top of a variable-height antenna tower.

c. The antenna is a broadband antenna, and its height is varied from one meter to
four meters above the ground to determine the maximum value of the field
strength. Both horizontal and vertical polarizations of the antenna are set to
make the measurement.

d. For each suspected emission, the EUT was arranged to its worst case and then
the antenna was tuned to heights from 1 meter to 4 meters and the rotatable
table was turned from O degrees to 360 degrees to find the maximum reading.

e. The test-receiver system was set to Peak Detect Function and Specified
Bandwidth with Maximum Hold Mode.

f. If the emission level of the EUT in peak mode was 10dB lower than the limit
specified, then testing could be stopped and the peak values of the EUT would
be reported. Otherwise the emissions that did not have 10dB margin would be
re-tested one by one using peak, quasi-peak or average method as specified
and then reported in a data sheet.

NOTE:

1. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 120kHz for
Peak detection (PK) and Quasi-peak detection (QP) at frequency below 1GHz.

2. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and the video bandwidth is
3 MHz for Peak detection (PK) at frequency above 1GHz.

3. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and the video bandwidth is
10 Hz for Average detection (AV) at frequency above 1GHz.

4.2.4 DEVIATION FROM TEST STANDARD

No deviation
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4.2.5 TEST SETUP

Ant. Tow 1 dm
Variahle
3m - /

EUT &
support Units

Turn Tahle

!

Ground Plane
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0.8m I

Test Receive;;:
- e |oooo o

DUUCI

For the actual test configuration, please refer to the related item — Photographs of

the Test Configuration.

4.2.6 EUT OPERATING CONDITIONS

Same as the 4.1.6
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Below 1GHz Test Data

4.2.7 TEST RESULTS
BELOW 1GHz WORST-CASE DATA : 802.11g OFDM MODULATION

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 1 FREQUENCY RANGE |Below 1000MHz
DETECTOR .
INPUT POWER 120Vac, 60 Hz FUNCTION Quasi-Peak
ENVIRONMENTAL 25deg. C, 75%RH .
CONDITIONS 965hPa TESTED BY Frank Liu
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz) LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAWVALUE FACTOR
(dBuV/m) (dBuV/m) HEIGHT (m) e (dBuV) (dB/m)
1 125.00 39.72 QP 43.50 -3.78 1.35H 85 26.49 13.23
2 201.90 30.33QP 43.50 -13.17 1.44H 82 18.27 12.06
3 250.01 35.44 QP 46.00 -10.56 1.00H 260 22.61 12.83
4 300.00 36.88 QP 46.00 -9.12 1.00H 282 20.29 16.59
5 375.01 33.87 QP 46.00 -12.13 1.03H 213 16.39 17.48
6 450.00 32.46 QP 46.00 -13.54 1.82H 12 12.58 19.88
7 500.00 33.46 QP 46.00 -12.54 156 H 190 12.41 21.05
8 625.02 34.42 QP 46.00 -11.58 1.71H 86 10.42 24.00
9 900.00 35.13 QP 46.00 -10.87 1.80H 43 5.46 29.67
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz) LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAWVALUE FACTOR
(dBuV/m) (dBuV/m) HEIGHT (m) e (dBuV) (dB/m)
1 46.49 37.18 QP 40.00 -2.82 1.00V 34 21.28 15.90
2 125.00 40.35 QP 43.50 -3.15 1.00V 221 27.12 13.23
3 250.00 33.95 QP 46.00 -12.05 1.00V 216 21.12 12.83
4 375.00 37.64 QP 46.00 -8.36 1.00V 327 20.16 17.48
5 384.02 33.92 QP 46.00 -12.08 1.06 V 157 16.23 17.69
6 500.00 34.30 QP 46.00 -11.70 1.00V 351 13.25 21.05
7 625.00 37.63 QP 46.00 -8.37 121V 347 13.63 24.00
8 750.00 35.40 QP 46.00 -10.60 1.23V 304 8.14 27.26

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.

4. Margin value = Emission level — Limit value.
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Above 1GHz Test Data
4.2.8 TEST RESULTS
802.11b DSSS MODULATION

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 1 FREQUENCY RANGE |1 ~ 25GHz
DETECTOR Peak (PK
INPUT POWER 120Vac, 60 Hz FUNGTION Avera;e ()AV)
ENVIRONMENTAL 25deg. C, 75%RH .
CONDITIONS 965hga USSR Sky Liao
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz) LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAWVALUE FACTOR
(dBuV/m) (dBuV/m) HEIGHT (m) e (dBuV) (dB/m)
1 2390.00 60.07 PK 74.00 -13.93 1.73H 72 29.75 30.32
2 2390.00 49.68 AV 54.00 -4.32 1.73H 72 19.36 30.32
3 *2412.00 111.30 PK 1.42H 344 80.89 30.41
4 *2412.00 106.90 AV 1.42H 344 76.49 30.41
5 4824.00 52.30 PK 74.00 -21.70 1.36 H 298 16.51 35.79
6 4824.00 46.80 AV 54.00 -7.20 1.36 H 298 11.01 35.79
7 7236.00 56.40 PK 74.00 -17.60 1.29H 290 14.80 41.60
8 7236.00 44.40 AV 54.00 -9.60 1.29H 290 2.80 41.60
9 14472.00 64.40 PK 74.00 -9.60 1.20H 108 14.39 50.01
10 14472.00 52.50 AV 54.00 -1.50 1.20H 108 2.49 50.01
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz) LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAWVALUE FACTOR
(dBuV/m) (dBuV/m) HEIGHT (m) e (dBuV) (dB/m)
1 2390.00 56.55 PK 74.00 -17.45 1.05V 160 26.23 30.32
2 2390.00 45.52 AV 54.00 -8.48 1.05V 160 15.20 30.32
3 *2412.00 105.50 PK 1.05V 160 75.09 30.41
4 *2412.00 100.90 AV 1.05V 160 70.49 30.41
5 4824.00 49.00 PK 74.00 -25.00 1.03V 253 13.21 35.79
6 4824.00 40.30 AV 54.00 -13.70 1.03V 253 451 35.79
7 7236.00 53.40 PK 85.50 -32.10 1.00Vv 269 11.80 41.60
8 7236.00 39.80 AV 80.90 -41.10 1.00V 269 -1.80 41.60
9 14472.00 62.90 PK 74.00 -11.10 1.16V 3 12.89 50.01
10 14472.00 48.20 AV 54.00 -5.80 1.16V 3 -1.81 50.01

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. “** Fundamental frequency.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 6 FREQUENCY RANGE |1 ~ 25GHz
DETECTOR Peak (PK
INPUT POWER 120Vac, 60 Hz FUNCTION Avera(ge ()AV)
ENVIRONMENTAL 25deg. C, 75%RH .
CONDITIONS se5hPa TESTED BY Sky Liao
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz) LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAWVALUE FACTOR
(dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 *2437.00 112.30 PK 1.40H 346 81.78 30.52
2 *2437.00 107.70 AV 1.40H 346 77.18 30.52
3 4874.00 50.80 PK 74.00 -23.20 122H 300 14.88 35.92
4 4874.00 45.30 AV 54.00 -8.70 122H 300 9.38 35.92
5 7311.00 55.80 PK 74.00 -18.20 142 H 301 13.99 41.81
6 7311.00 44.50 AV 54.00 -9.50 142 H 301 2.69 41.81
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAWVALUE FACTOR
(dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 *2437.00 105.20 PK 1.02V 166 74.68 30.52
2 *2437.00 100.80 AV 1.02V 166 70.28 30.52
3 4874.00 49.60 PK 74.00 -24.40 1.05V 220 13.68 35.92
4 4874.00 40.80 AV 54.00 -13.20 1.05V 220 4.88 35.92
5 7311.00 53.80 PK 74.00 -20.20 1.00V 185 11.99 41.81
6 7311.00 40.20 AV 54.00 -13.80 1.00V 185 -1.61 41.81

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.

4. Margin value = Emission level — Limit value.
5. “*“ Fundamental frequency.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 11 FREQUENCY RANGE |1 ~ 25GHz
DETECTOR Peak (PK
INPUT POWER 120Vac, 60 Hz FUNCTION Avera(ge ()AV)
ENVIRONMENTAL 25deg. C, 75%RH .
CONDITIONS se5hPa TESTED BY Sky Liao
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz) LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAWVALUE FACTOR
(dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 *2462.00 113.40 PK 142H 341 82.77 30.63
2 *2462.00 108.80 AV 142H 341 78.17 30.63
3 2483.50 61.65 PK 74.00 -12.35 1.49H 291 30.93 30.72
4 2483.50 50.91 AV 54.00 -3.09 1.49H 291 20.19 30.72
5 4924.00 51.30 PK 74.00 -22.70 1.40H 299 15.24 36.06
6 4924.00 44.70 AV 54.00 -9.30 1.40H 299 8.64 36.06
7 7388.00 55.40 PK 74.00 -18.60 1.34H 312 13.38 42.02
8 7388.00 43.80 AV 54.00 -10.20 1.34H 312 1.78 42.02
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz) LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAWVALUE FACTOR
(dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 *2462.00 104.20 PK 1.00V 182 73.57 30.63
2 *2462.00 100.00 AV 1.00V 182 69.37 30.63
3 2483.50 58.54 PK 74.00 -15.46 1.00V 182 27.82 30.72
4 2483.50 45.97 AV 54.00 -8.03 1.00V 182 15.25 30.72
5 4824.00 49.40 PK 74.00 -24.60 1.05V 202 13.61 35.79
6 4824.00 40.50 AV 54.00 -13.50 1.05V 202 4.71 35.79
7 7386.00 53.50 PK 74.00 -20.50 1.02V 175 11.49 42.01
8 7386.00 40.00 AV 54.00 -14.00 1.02V 175 -2.01 42.01

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. “** Fundamental frequency.
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RESTRICTED BANDEDGE (802.11b MODE,CH1, HORIZONTAL )
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ADT CORP.

RESTRICTED BANDEDGE (802.11b MODE,CH1, VERTICAL )
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RESTRICTED BANDEDGE (802.11b MODE,CH11, HORIZONTAL )

ADT CORP.
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RESTRICTED BANDEDGE (802.11b MODE,CH11, VERTICAL )
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802.11g OFDM MODULATION

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 1 FREQUENCY RANGE |1 ~ 25GHz
DETECTOR Peak (PK)
INPUT POWER 120Vac, 60 Hz FUNGTION Avorage (AY)
ENVIRONMENTAL 25deg. C, 75%RH .
CONDITIONS 965hPa UIESUED ERY Sky Liao

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

EMISSION TABLE CORRECTION
LIMIT ANTENNA RAW VALUE
NO. | FREQ. (MHz) LEVEL MARGIN (dB) ANGLE FACTOR
(dBuV/m) HEIGHT (m) (dBuV)

(dBuV/m) (Degree) (dB/m)
1 2390.00 72.95 PK 74.00 -1.05 1.40H 255 42.63 30.32
2 2390.00 50.64 AV 54.00 -3.36 1.40H 255 20.32 30.32
3 *2412.00 114.70 PK 1.72H 246 84.29 30.41
4 *2412.00 102.70 AV 1.72H 246 72.29 30.41
5 4824.00 51.20 PK 74.00 -22.80 148 H 102 15.41 35.79
6 4824.00 37.20 AV 54.00 -16.80 148 H 102 141 35.79
7 7236.00 54.20 PK 94.70 -40.50 1.30H 215 12.60 41.60
8 7236.00 40.80 AV 82.70 -41.90 1.30H 215 -0.80 41.60

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

EMISSION TABLE CORRECTION

LIMIT ANTENNA RAW VALUE
NO. | FREQ. (MHz) LEVEL MARGIN (dB) ANGLE FACTOR
(dBuV/m) HEIGHT (m) (dBuV)

(dBuV/m) (Degree) (dB/m)
1 2390.00 62.81 PK 74.00 -11.19 1.00V 2 32.49 30.32
2 2390.00 45.31 AV 54.00 -8.69 1.00V 2 14.99 30.32
3 *2412.00 106.40 PK 1.00V 2 75.99 30.41
4 *2412.00 94.70 AV 1.00V 2 64.29 30.41
5 4824.00 54.20 PK 74.00 -19.80 110V 2 18.41 35.79
6 4824.00 37.80 AV 54.00 -16.20 110V 2 2.01 35.79
7 7236.00 53.00 PK 86.40 -33.40 1.36V 72 11.40 41.60
8 7236.00 39.50 AV 74.70 -35.20 1.36V 72 -2.10 41.60

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. “** Fundamental frequency.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 6 FREQUENCY RANGE |1 ~ 25GHz
DETECTOR Peak (PK
INPUT POWER 120Vac, 60 Hz FUNCTION Avera(ge ()AV)
ENVIRONMENTAL 25deg. C, 75%RH .
CONDITIONS se5hPa TESTED BY Sky Liao
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz) LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAWVALUE FACTOR
(dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 *2437.00 114.80 PK 1.70H 244 84.28 30.52
2 *2437.00 102.80 AV 1.70H 244 72.28 30.52
3 4874.00 51.00 PK 74.00 -23.00 1.44H 110 15.08 35.92
4 4874.00 37.40 AV 54.00 -16.60 1.44H 110 1.48 35.92
5 7311.00 53.90 PK 74.00 -20.10 1.32H 208 12.09 41.81
6 7311.00 40.80 AV 54.00 -13.20 1.32H 208 -1.01 41.81
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAWVALUE FACTOR
(dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 *2437.00 106.60 PK 1.00V 0 76.08 30.52
2 *2437.00 94.80 AV 1.00V 0 64.28 30.52
3 4874.00 54.20 PK 74.00 -19.80 113V 262 18.28 35.92
4 4874.00 37.90 AV 54.00 -16.10 113V 262 1.98 35.92
5 7311.00 53.20 PK 74.00 -20.80 148V 92 11.39 41.81
6 7311.00 39.80 AV 54.00 -14.20 148V 92 -2.01 41.81

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.

4. Margin value = Emission level — Limit value.
5. “*“ Fundamental frequency.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 11 FREQUENCY RANGE |1 ~ 25GHz
DETECTOR Peak (PK
INPUT POWER 120Vac, 60 Hz FUNCTION Avera(ge ()AV)
ENVIRONMENTAL 25deg. C, 75%RH .
CONDITIONS se5hPa TESTED BY Sky Liao
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz) LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAWVALUE FACTOR
(dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 *2462.00 113.30 PK 1.44H 248 82.67 30.63
2 *2462.00 101.80 AV 1.44H 248 71.17 30.63
3 2483.50 72.83 PK 74.00 -1.17 1.40H 164 42.11 30.72
4 2483.50 50.64 AV 54.00 -3.36 1.40H 164 19.92 30.72
5 4924.00 50.50 PK 74.00 -23.50 1.38H 108 14.44 36.06
6 4924.00 36.80 AV 54.00 -17.20 1.38H 108 0.74 36.06
7 7386.00 53.20 PK 74.00 -20.80 1.44H 195 11.19 42.01
8 7386.00 40.20 AV 54.00 -13.80 1.44H 195 -1.81 42.01
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz) LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAWVALUE FACTOR
(dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 *2462.00 106.00 PK 1.00V 2 75.37 30.63
2 *2462.00 94.70 AV 1.00V 2 64.07 30.63
3 2483.50 60.19 PK 74.00 -13.81 1.00V 2 29.47 30.72
4 2483.50 45.56 AV 54.00 -8.44 1.00V 2 14.84 30.72
5 4924.00 53.60 PK 74.00 -20.40 118V 250 17.54 36.06
6 4924.00 37.20 AV 54.00 -16.80 118V 250 114 36.06
7 7386.00 52.60 PK 74.00 -21.40 1.25V 83 10.59 42.01
8 7386.00 39.50 AV 54.00 -14.50 1.25V 83 -2.51 42.01

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. “** Fundamental frequency.
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RESTRICTED BANDEDGE (802.11g MODE,CH1, HORIZONTAL )
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ADT CORP.

RESTRICTED BANDEDGE (802.11g MODE,CH1, VERTICAL )
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ADT CORP.
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RESTRICTED BANDEDGE (802.11g MODE,CH11, VERTICAL )
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DRAFT 802.11n (20MHz) OFDM MODULATION

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 1 FREQUENCY RANGE |1 ~ 25GHz
DETECTOR Peak (PK
INPUT POWER 120Vac, 60 Hz FUNCTION Avera(ge ()AV)
ENVIRONMENTAL 25deg. C, 75%RH .
CONDITIONS se5hPa TESTED BY Sky Liao
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz) LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAWVALUE FACTOR
(dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 2390.00 72.88 PK 74.00 -1.12 1.44H 70 42.56 30.32
2 2390.00 51.96 AV 54.00 -2.04 1.44H 70 21.64 30.32
3 *2412.00 114.90 PK 142 H 70 84.49 30.41
4 *2412.00 101.40 AV 142 H 70 70.99 30.41
5 4824.00 51.40 PK 74.00 -22.60 148 H 104 15.61 35.79
6 4824.00 37.20 AV 54.00 -16.80 148 H 104 141 35.79
7 7236.00 53.40 PK 94.90 -41.50 1.35H 225 11.80 41.60
8 7236.00 40.40 AV 81.40 -41.00 1.35H 225 -1.20 41.60
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
(dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 2390.00 62.90 PK 74.00 -11.10 1.00V 208 32.58 30.32
2 2390.00 46.17 AV 54.00 -7.83 1.00V 208 15.85 30.32
3 *2412.00 106.30 PK 1.00V 208 75.89 30.41
4 *2412.00 93.50 AV 1.00V 208 63.09 30.41
5 4824.00 53.60 PK 74.00 -20.40 1.05V 155 17.81 35.79
6 4824.00 37.40 AV 54.00 -16.60 1.05V 155 1.61 35.79
7 7236.00 53.20 PK 86.30 -33.10 122V 72 11.60 41.60
8 7236.00 39.80 AV 73.50 -33.70 122V 72 -1.80 41.60

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.

4. Margin value = Emission level — Limit value.
5. “*“ Fundamental frequency.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 6 FREQUENCY RANGE |1 ~ 25GHz
DETECTOR Peak (PK
INPUT POWER 120Vac, 60 Hz FUNCTION Avera(ge ()AV)
ENVIRONMENTAL 25deg. C, 75%RH .
CONDITIONS se5hPa TESTED BY Sky Liao
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz) LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAWVALUE FACTOR
(dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 *2437.00 115.00 PK 142 H 70 84.48 30.52
2 *2437.00 101.60 AV 142 H 70 71.08 30.52
3 4874.00 51.20 PK 74.00 -22.80 1.50H 115 15.28 35.92
4 4874.00 37.20 AV 54.00 -16.80 1.50H 115 1.28 35.92
5 7311.00 53.60 PK 74.00 -20.40 1.33H 212 11.79 41.81
6 7311.00 40.50 AV 54.00 -13.50 1.33H 212 -1.31 41.81
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAWVALUE FACTOR
(dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 *2437.00 106.80 PK 1.00V 2 76.28 30.52
2 *2437.00 93.80 AV 1.00V 2 63.28 30.52
3 4874.00 54.00 PK 74.00 -20.00 110V 165 18.08 35.92
4 4874.00 37.60 AV 54.00 -16.40 110V 165 1.68 35.92
5 7311.00 53.30 PK 74.00 -20.70 1.38V 85 11.49 41.81
6 7311.00 39.80 AV 54.00 -14.20 1.38V 85 -2.01 41.81

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.

4. Margin value = Emission level — Limit value.
5. “*“ Fundamental frequency.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 11 FREQUENCY RANGE |1 ~ 25GHz
DETECTOR Peak (PK
INPUT POWER 120Vac, 60 Hz FUNCTION Avera(ge ()AV)
ENVIRONMENTAL 25deg. C, 75%RH .
CONDITIONS se5hPa TESTED BY Sky Liao
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz) LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAWVALUE FACTOR
(dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 *2462.00 114.50 PK 1.44H 68 83.87 30.63
2 *2462.00 101.00 AV 1.44H 68 70.37 30.63
3 2483.50 72.68 PK 74.00 -1.32 142 H 230 41.96 30.72
4 2483.50 51.43 AV 54.00 -2.57 142 H 230 20.71 30.72
5 4924.00 50.80 PK 74.00 -23.20 152 H 108 14.74 36.06
6 4924.00 36.80 AV 54.00 -17.20 152 H 108 0.74 36.06
7 7386.00 53.00 PK 74.00 -21.00 1.36 H 242 10.99 42.01
8 7386.00 40.20 AV 54.00 -13.80 1.36 H 242 -1.81 42.01
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz) LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAWVALUE FACTOR
(dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 *2462.00 105.50 PK 1.00V 2 74.87 30.63
2 *2462.00 92.40 AV 1.00V 2 61.77 30.63
3 2483.50 62.67 PK 74.00 -11.33 1.00V 2 31.95 30.72
4 2483.50 45.67 AV 54.00 -8.33 1.00V 2 14.95 30.72
5 4924.00 53.20 PK 74.00 -20.80 1.06V 170 17.14 36.06
6 4924.00 37.00 AV 54.00 -17.00 1.06V 170 0.94 36.06
7 7386.00 52.60 PK 74.00 -21.40 132V 92 10.59 42.01
8 7386.00 39.20 AV 54.00 -14.80 132V 92 -2.81 42.01

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. “** Fundamental frequency.
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ADT CORP.
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RESTRICTED BANDEDGE (DRAFT 802.11n (20MHz) MODE,CH11, VERTICAL )
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DRAFT 802.11n (40MHz) OFDM MODULATION

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 1 FREQUENCY RANGE |1 ~ 25GHz
DETECTOR Peak (PK
INPUT POWER 120Vac, 60 Hz FUNCTION Avera(ge ()AV)
ENVIRONMENTAL 25deg. C, 75%RH .
CONDITIONS 965hPa TESTED BY Sky Liao
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz) LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
(dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 2390.00 66.96 PK 74.00 -7.04 142 H 72 36.64 30.32
2 2390.00 52.57 AV 54.00 -1.43 142 H 72 22.25 30.32
3 *2422.00 111.10 PK 1.44H 70 80.65 30.45
4 *2422.00 97.30 AV 1.44H 70 66.85 30.45
5 4844.00 51.20 PK 74.00 -22.80 1.66 H 125 15.36 35.84
6 4844.00 36.20 AV 54.00 -17.80 1.66 H 125 0.36 35.84
7 7266.00 53.20 PK 74.00 -20.80 1.33H 115 11.52 41.68
8 7266.00 39.50 AV 54.00 -14.50 1.33H 115 -2.18 41.68
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz) LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
(dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 2390.00 59.42 PK 74.00 -14.58 1.00V 0 29.10 30.32
2 2390.00 46.79 AV 54.00 -7.21 1.00V 0 16.47 30.32
3 *2422.00 102.50 PK 1.00V 0 72.05 30.45
4 *2422.00 89.90 AV 1.00V 0 59.45 30.45
5 4844.00 49.20 PK 74.00 -24.80 1.14V 212 13.36 35.84
6 4844.00 35.00 AV 54.00 -19.00 1.14V 212 -0.84 35.84
7 7266.00 52.00 PK 74.00 -22.00 1.05V 36 10.32 41.68
8 7266.00 39.20 AV 54.00 -14.80 1.05V 36 -2.48 41.68

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. “** Fundamental frequency.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 4 FREQUENCY RANGE |1 ~ 25GHz
DETECTOR Peak (PK
INPUT POWER 120Vac, 60 Hz FUNCTION Avera(ge ()AV)
ENVIRONMENTAL 25deg. C, 75%RH .
CONDITIONS se5hPa TESTED BY Sky Liao
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz) LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAWVALUE FACTOR
(dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 *2437.00 112.70 PK 1.44H 70 82.18 30.52
2 *2437.00 99.10 AV 1.44H 70 68.58 30.52
3 4874.00 51.80 PK 74.00 -22.20 1.75H 110 15.88 35.92
4 4874.00 36.90 AV 54.00 -17.10 1.75H 110 0.98 35.92
5 7311.00 53.60 PK 74.00 -20.40 1.30H 110 11.79 41.81
6 7311.00 39.80 AV 54.00 -14.20 1.30H 110 -2.01 41.81
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAWVALUE FACTOR
(dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 *2437.00 104.80 PK 1.00V 2 74.28 30.52
2 *2437.00 91.20 AV 1.00V 2 60.68 30.52
3 4874.00 49.90 PK 74.00 -24.10 116V 202 13.98 35.92
4 4874.00 35.80 AV 54.00 -18.20 116V 202 -0.12 35.92
5 7311.00 52.80 PK 74.00 -21.20 1.07V 20 10.99 41.81
6 7311.00 39.50 AV 54.00 -14.50 1.07V 20 -2.31 41.81

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. “** Fundamental frequency.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 7 FREQUENCY RANGE |1 ~ 25GHz
DETECTOR Peak (PK
INPUT POWER 120Vac, 60 Hz FUNCTION Avera(ge ()AV)
ENVIRONMENTAL 25deg. C, 75%RH .
CONDITIONS se5hPa TESTED BY Sky Liao
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz) LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAWVALUE FACTOR
(dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 *2452.00 111.00 PK 142 H 70 80.42 30.58
2 *2452.00 97.40 AV 142H 70 66.82 30.58
3 2483.50 68.90 PK 74.00 -5.10 142H 70 38.18 30.72
4 2483.50 52.29 AV 54.00 -1.71 142 H 70 21.57 30.72
5 4904.00 51.20 PK 74.00 -22.80 1.65H 115 15.20 36.00
6 4904.00 36.20 AV 54.00 -17.80 1.65H 115 0.20 36.00
7 7356.00 53.00 PK 74.00 -21.00 1.33H 120 11.07 41.93
8 7356.00 39.20 AV 54.00 -14.80 1.33H 120 -2.73 41.93
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz) LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAWVALUE FACTOR
(dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 *2452.00 102.50 PK 1.00V 0 71.92 30.58
2 *2452.00 89.80 AV 1.00V 0 59.22 30.58
3 2483.50 60.58 PK 74.00 -13.42 1.00V 0 29.86 30.72
4 2483.50 47.61 AV 54.00 -6.39 1.00V 0 16.89 30.72
5 4904.00 49.00 PK 74.00 -25.00 1.06 V 208 13.00 36.00
6 4904.00 35.20 AV 54.00 -18.80 1.06 V 208 -0.80 36.00
7 7356.00 52.40 PK 74.00 -21.60 117V 25 10.47 41.93
8 7356.00 39.20 AV 54.00 -14.80 117V 25 -2.73 41.93

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. “** Fundamental frequency.
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ADT CORP.
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RESTRICTED BANDEDGE (DRAFT 802.11n (40MHz) MODE,CH1, VERTICAL )
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RESTRICTED BANDEDGE (DRAFT 802.11n (40MHz) MODE,CH7, HORIZONTAL )
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RESTRICTED BANDEDGE (DRAFT 802.11n (40MHz) MODE,CH7, VERTICAL )
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4.3 6dB BANDWIDTH MEASUREMENT

4.3.1 LIMITS OF 6dB BANDWIDTH MEASUREMENT

The minimum of 6dB Bandwidth Measurement is 0.5 MHz.

4.3.2 TEST INSTRUMENTS

Description & Manufacturer |Model No. |Serial No. Calibrated Until

R&S SPECTRUM ANALYZER FSP40 100037 Aug. 12, 2008

NOTE:
1.The measurement uncertainty is less than +/- 2.6dB, which is calculated as per the NAMAS

document NIS81. This uncertainty represents an expanded uncertainty expressed at
approximately the 95% confidence level using a coverage factor of k=2.
2.The calibration interval of the above test instruments is 12 months and the calibrations are

traceable to NML/ROC and NIST/USA.
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ADT CORP.

4.3.3 TEST PROCEDURE

The transmitter output was connected to the spectrum analyzer through an
attenuator. The bandwidth of the fundamental frequency was measured by spectrum
analyzer with 100kHz RBW and 100kHz VBW. The 6dB bandwidth is defined as the
total spectrum the power of which is higher than peak power minus 6dB.

4.3.4 DEVIATION FROM TEST STANDARD

No deviation

4.3.5 TEST SETUP

SPECTRUM
EUT ANALYZER

4.3.6 EUT OPERATING CONDITIONS

The software provided by client to enable the EUT under transmission condition
continuously at lowest, middle and highest channel frequencies individually.
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4.3.7 TEST RESULTS

802.11b DSSS MODULATION:

MODULATION TYPE |DBPSK TRANSFER RATE 1Mbps
ENVIRONMENTAL 25deg.C, 60%RH,
INPUT POWER 120Vac, 60 Hz CONDITIONS 971hPa
TESTED BY Rex Huang
CHANNEL
CHANNEL FREQUENCY Sl el AN ] Sy PASS / FAIL
(MHz) (MHz)
(MHz)
1 2412 10.71 0.5 PASS
6 2437 10.72 0.5 PASS
11 2462 11.48 0.5 PASS
CH1
EEW 100 iz MIMEVEW  peopert [11]
VEW 1001z 007 dBm
o0 5 Ref D8 dBm At 3048 SWTS e 2406681 BHz
Offs=t 06 4B Delts 2 [T1]
0.00dB
10 10.714363 MHz
D1 6.07dBm ]
gL 2007 dBm s
““\\
-0
NN, [
-40
-50
60
70 f?
F 3! .
A= T [ [ [ T [ [ [ 1 /. &\
Center 2412 GHz 2 WH= Bpan 20 MH= ADT CORP.
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CHG6

CH11

REW 1001z [TUMEVEW  parer 1 [11]
FEW 100 iz 0.38 dBm
a5 Bl 206 dBm At I0dB EWTS s 2431767 GHz
' Cifset 06 4B Delta 2 [T1]
000 dg
10 10718685 MHz
D1 6.3 dEm
p L DroseiEn i e A
-10 4
A o ¥
-40
-50
-60
70
Fl
794~ i i i i i 1 1 I
Center 2437 (Hz 2 MHz/ SmAME T o e
REW 1001z [TUMEVEW  parer 1 [11]
FEW 100 iz 0.15dBm
a5 Bl 206 dBm At I0dB EWTS s 2456317 GHz
' Cifset 06 4B Delta 2 [T1]
000 dg
10 11476470 MHz
D1 5.85 dEm ]
ol _2015dmm W/WWWNWWW
i b\w\
-10 A
N \
iV [}
-40
-50
-60
70
F Fi
T84 T T T T T T T 1
Center 2462 (Hz 2 MHz/ ipea. 20 MHz

ADT CORP.

ADT CORP.
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802.11g OFDM MODULATION:

MODULATION TYPE |BPSK TRANSFER RATE 6Mbps
ENVIRONMENTAL  |25deg.C, 60%RH,
INPUT POWER 120Vac, 60 Hz CONDITIONS 971hPa
TESTED BY Rex Huang
CHANNEL 6dB BANDWIDTH (MHz) MINIMUM
Cali= FREQUENCY (MHz) LIMIT (MHz) PASS / FAIL
CHAIN(O) | CHAIN(Y)

1 2412 16.43 16.44 0.5 PASS

6 2437 16.46 16.49 0.5 PASS

11 2462 16.42 16.45 0.5 PASS

For Chain(0): CH1

REW 100 kHz [T1] ME VIEW Matker 1 [T1]
VEW 100 K=z -4.74 dBm
06 Ref 20.6 dBm At 50dE BWT 5 we 94032803 (3Hz
Offsed 0.6 B Delta 2 [T1]

0.004B
10 16431065 MHz

D1 146 dBm
D2 -4@@»&4\%}\»«) MAW{ jWWWMMM
10

N M,
il )

-30

-40

-50

Rilil

T I
Clenter 2.412 (= 2 ! Epen 20 Wiz ADT CORP.
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CHG6

CH11

FEW 100 k= [T1] bE VIEW Marker 1 [T1]
VBW 1001z -4 50 dBim
o6 FeiE6dBm At 304 SWT 5 ms 428793 GHz
Off={ 06 4B Delts 3 [T1]
0004B
10 16 462725 MHz
D1 1[5 dBm
0 T i T T T
02 -5 WA A A A gl L St e o el ]
" |/
=20 u/w/ LL‘,\?\W
-3
-40
-5
60l
-7
F 12
1844 i i i i i 1
Clenter 2437 Gl 2 M P dME DT CORP
EEW 1001Hz [T1] ME WIEW Mearker | [T1]
VEW 10018z -5.71dBm
g6 Fef206dEm 4 3048 SWT S ms 2453504 GHz
’ Cffs={ 0.6 45 Delta 2 [T1]
000 dB
10 16422422 MHz
g L_D1otgdEm |
Y e T T Ty e
10 il
a0 /\}J \\'\4\
-0
-0
-50
-6
-0
A F2
794 | i 0 i [
Center 2462 GH= 2 MH=! Spen 20 MH=

ADT CORP.

ADT CORP.
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For CHAIN(1): CH1

ADT CORP.

FEW 100 k= [T1] bE VIEW Maker 1 [T1]
VEW 100 kH= -4.81 dBm
206 Ref 206 dBm At 304E EWTS e 2 403802 3Hz
Offsed 06,45 Delta 2 [T1]
0.004E
10 16 444056 MHz
D119 dBm
0 f fr
02 -4 gttt Moy ediladbferfonpidle finfunfi
-10 JJJ kr\'Jl )\\m
=20 j}nl, \f\‘\‘w
-50
-40
-50
60
-0
F 2
794 - : i i T i !
Clenter 2412 Gl 2 M FdME KT CORP
EEW 100 kHz [T1] ME VIEW Marker 1 [T1]
VEW 100 }H=z -551 dBm
206 Fef 206 dBm At 304E EWT 5 e 2 428769 (4 H=
’ Cifeef 06 4B Delia 2 [T1]
0.004E
10 16486547 MHz
o L_D10k3 dBn
B T e e e
-10 lﬂur
-5
-40
-50
60
-0
B B
79.4- | : ; i
Centex 2437 CHz 2 MHz! Bpen 20 MHz ADT CORP
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CH11

REW 100 kHz [T1] ME VIEW Matker 1 [T1]
VEW 100 k= 518 dBm
06 Eef 20.6dBm At 3045 BT 5 s 2453774 GHe
Offz{ 06 4B Delta 2 [T1]
0.004B
10 16454921 MHz
o | Di-0iGdEm ]
1 E|
P o T T R T s T
10 L

N Y

-30

-40

-50

Rilil

-7
B 33

794 | | , . : i T
Clenter 2462 GHz 2 MH! FmdME A nT CcORP
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DRAFT 802.11n (20MHz) OFDM MODULATION:

MODULATION TYPE |BPSK TRANSFER RATE 13Mbps
ENVIRONMENTAL  |25deg.C, 60%RH,
INPUT POWER 120Vac, 60 Hz CONBITIGHE 971hPa
TESTED BY Rex Huang
CHANNEL 6dB BANDWIDTH (MHz) MINIMUM
Cali= FREQUENCY (MHz) LIMIT (MHz) PASS / FAIL
CHAIN(O) | CHAIN(2)

1 2412 17.66 17.67 0.5 PASS

6 2437 17.65 17.69 0.5 PASS

11 2462 17.66 17.69 0.5 PASS

For Chain(0): CH1

EEW 100 1Lz [MIMEVEW  ppager 1 [11]
VBW 300 Kz -4 67 dBm
06 Ref 20.6 dBm At 50dE BWT 25 me 2402194 GHz
Offset 0.6 4B Dielta 2 [T1]

0.00 4B
10 17 663629 MHz

DI 1.33 dBm

DE;WM“WWWMUMWMWMJ
ol ,

-30

-40

-50

Rilil

I
Clenter 2.412 (= 2 ! Epen 20 Wiz ADT CORP.
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CHG6

FEW 100 k= [T1] bE VIEW Marker 1 [T1]
VEW 30011z -4.12 dBm
op g el 206 dBm A4 3048 EWT 25 ws 2 428186 GHz
Offset 0.6 dB Delta 2 [T1]
0.004e
1o 17647091 MHz
0 D) 1.88 dBm . x T - E
] N 1 rl A n
10 ll'Jl
a0 J"'//J H,\w
-30
-40
-50
-6l
=70
Fi F
94 T T T T T T T T
Clenter 2437 Tl 2 MH P dME DT CORP
FEW 100 k= [T1] ME WIEW Mearker | [T1]
VEW 300 = -5.65 dBm
20 g Bef 206 dB At 3048 BWT 25 ws 2452179 (3Hz
’ Hoat 0645 Delta 2 [T1]
0.004dE
I 17 658548 MHz

0 0]10.35dBm

T YO S PR 0 P YL YR

oLt ‘\

-30

-4

-50

-60

-1

F Fi

=794 |

| | | | | | | [
Centex 2462 GHz 2 MH=/! Spen 20 MH=

ADT CORP.
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For CHAIN(1): CH1

ADT CORP.

EEW 100 ki= [T1] ME VIEW

VEW 300 k=
At 304B EWT25 we

Maker 1 [T1]
-4.51 4B
2403179 GHz

Delta 2 [T1]
0.004E
17 667295 MHz

06 Ref 206 dBm
Offset 0.6 4B
10
o DfL480Em
; .
Do fl ]

WWWMUMWWWWM

-1 ¥
-30
-10
-50
-60
-70
d Fl
794 | , , , : 0 7 i
Clenter 2412 Gl 2 M P dME DT CORP
FEW 100 JHz [T1] BE VIEWT Marker 1 [T1]
VEW 300 1z -470dBm
e it 3048 SWT25 me 3428177 Gz
’ Cffeet 0.6.dE Dielta 2 [T1]
00ode
10 17689380 MHz
oG LsdBn

) N;\A,M;W”thuwwww'ww

o/

-30

-40

-50

-60

-0

F

3

-79.4 - 7
Centes 2437 GHz

2 MHz!

|
Epen 20 Mz

ADT CORFP
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CH11

ADT CORP.

Marker 1 [T1]
-5 50 dBm
2453164 (Hz

Dielta 2 [T1]
0.00dB
17 635556 MHz

REW 100 Kz [T1] ME VIEW
VBV 300 Kz
on g Eel D6 dBm At 30 4B BWT25ms
Offset 0.6 dB
10
o 01 024Bm
> aN@WWWWWWM NMWM&MMMW
" U
-0 J/J L\v\'\'\
-30
-40
-50
60
70
F Al
44 [ T T T 1
Clenter 2,462 ($Hz 2 ik fpan 20 MHz

ADT CORP.
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DRAFT 802.11n (40MHz) OFDM MODULATION:

MODULATION TYPE |BPSK TRANSFER RATE 27Mbps
ENVIRONMENTAL  |25deg.C, 60%RH,
INPUT POWER 120Vac, 60 Hz CONBITIGHE 971hPa
TESTED BY Rex Huang
CHANNEL 6dB BANDWIDTH (MHz) MINIMUM
Cali= FREQUENCY (MHz) LIMIT (MHz) PASS / FAIL
CHAIN(O) | CHAIN(2)
1 2422 36.40 36.46 0.5 PASS
4 2437 36.20 36.46 0.5 PASS
7 2452 36.43 36.32 0.5 PASS
For Chain (0): CH1
REW 100 Kz [MOMEVIEW e 1 [T1]
VEW 300 k=

06 Fel 206 dEm

At 30 dE

EWT S5 me

-9.10 dBm
2.403840 GHa

Offset 0.6 4

Delta 2 [T1]
0.004B
36402350 MHz

Di-2104]

0 Dz-glmﬁﬁwhml WMMW

-10

N

LA

W

-50

\
N,

Rilil

-7

F

=794 -

| |
Clenter 24202 (=

5 iHz=!

Epen 50 Wiz

ADT CORP.
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CH4

ADT CORP.

REW 100 Kz [T1] ME VIEW
VEW 300 Kiz -7.09 dBm.
206 Ref 206 dBm At 304E EWTS e 2419041 3Hz
Cffset 0.6 4
0.004E
10 36.201880 MHz
0. .
D2-7094d
10 ‘u'
-20 I \
/‘w/ t‘w%
-40
-50
-0
-70
F 24
794 - | : : : i 0
Center 2437 (s 5 M= Bpen 50 M= ADT CORP
REW 100 k= [T1] ME VIEW
VBW 300 Kz 907 dBm
06 Eef 20.6dBm At 3045 BT 5 s 2433830 GHe
Offset 0.6
0.004B
10 36.430766 MHz
YT
g fD2-807d MWWWWU
-0
30 n / WF-!I
R .
-50
60
70
F PR
194+ T T T T T [l
Center 2.452 GHz 5 hHz' ®ran 50 MHz ADT CORP.
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For Chain (1): CH1

REW 100}z (MIMEVEW  pfoger 1 [T1]
VEW 300 itz -6.50 Bm
206 Fef 206 dBm Att 304B SWTS me 2 403787 3Hz
CEt063E Delts 3 [T1]
0.004E
in 36461468 MHz

J

T =
W S,

-50
-60
<70
F 21
-79.4 | , : : 0 i i i
Clenter 2422 Gl 5 M FEiME DT CORP
REW 100 iz [T1] ME VIEW Marker 1 [T1]
VEW 300 kiiz -6.93 dBm
o5 Ref 20688 At 304B EWTS e 2418773 GHz
' Offs=t 06 3B Delta 2 [T1]
00048
10 36 462760 Mlz

i [l 003 4]
I

T e T T T
1]

-20 u \

-0 MfJ \M
v Y

-40

-50

-60

i

F F
TH4 i i i i i i i
Center 2,437 = 5 M= Hpen 50 MHz ADT CORP.
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CH7

ADT CORP.

REW 100 kiz [T1] ME VIEW
VEW 300 iz
op g Fel 206 dBim A4 3048 EWT S e
’ Offeet 0.6 45
10
0 0T Ll
D2 -8.374d
-0 U
=20 }
-3 Jﬁ‘jlili\lw//{ “\J"\M
-40 Ll
-50
-6l
=70
F FE
344 T T T T T T T
Center 2,452 (fHz 5 MHz! Spen 50 MHz

Marker 1 [T1]
-3.37 dBim
2 433026 GHz

Delts 3 [T1]
0004B
36320207 MHz

ADT CORP.
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4.4 MAXIMUM PEAK OUTPUT POWER

4.4.1 LIMITS OF MAXIMUM PEAK OUTPUT POWER MEASUREMENT

The Maximum Peak Output Power Measurement is 30dBm.

4.4.2 INSTRUMENTS

Description & Manufacturer |Model No. |Serial No. Calibrated Until
R&S SPECTRUM ANALYZER FSP40 100037 Aug. 12, 2008
Agilent SIGNAL GENERATOR E8257C MY43320668 |Dec. 25, 2008
TEKTRONIX OSCILLOSCOPE TDS380 B016335 Aug. 15, 2008
NARDA DETECTOR 4503A FSCM99899 |NA

NOTE:

The calibration interval of the above test instruments is 12 months and the calibrations are

traceable to NML/ROC and NIST/USA.
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4.4.3 TEST PROCEDURES

1. A detector was used on the output port of the EUT. An oscilloscope was used to

read the response of the detector.
2. Replaced the EUT by the signal generator. The center frequency of the S.G was

adjusted to the center frequency of the measured channel.
3. Adjusted the power to have the same reading on oscilloscope. Record the power

level.

4.4.4 DEVIATION FROM TEST STANDARD

No deviation

4.45 TEST SETUP

OSCILLOSCOPE

DETECTOR

EUT or S.G

4.4.6 EUT OPERATING CONDITIONS

Same as Iltem 4.3.6
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4.4.7 TEST RESULTS

802.11b DSSS MODULATION:

MODULATION TYPE

DBPSK

TRANSFER RATE

1Mbps

ENVIRONMENTAL

25deg.C, 60%RH,

INPUT POWER 120Vac, 60 Hz CONDITIONS 971hPa
TESTED BY Rex Huang
CHANNEL
PEAK POWER | PEAK POWER | PEAK POWER
CHANNEL FRE(SAUHE;\ICY OUTPUT (mW) |OUTPUT (dBm)| LIMIT (dBm) PASS TFAIL

1 2412 47.863 16.80 30 PASS
6 2437 63.096 18.00 30 PASS
11 2462 66.069 18.20 30 PASS

802.11g OFDM MODULATION:

MODULATION TYPE

BPSK

TRANSFER RATE

6Mbps

INPUT POWER

120Vac, 60 Hz

ENVIRONMENTAL

25deg.C, 60%RH,

CONDITIONS 971hPa
TESTED BY Rex Huang
PEAK POWER OUTPUT TOTAL TOTAL | PEAK
CHANNEL |PEAK POWER OUTPUT (mW)
(dBm) PEAK PEAK | POWER | PASS/
CHANNEL |FREQUENCY
) POWER | POWER | LimiT | FAIL
CHAIN(0) CHAIN(1) CHAIN(0) CHAIN(1) (mw) (dBm) (dBm)
1 2412 57.544 56.234 17.60 17.50 113.778 | 20.56 30 PASS
6 2437 60.256 57.544 17.80 17.60 117.800 | 20.71 30 PASS
11 2462 44.668 44.668 16.50 16.50 89.336 | 19.51 30 PASS
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DRAFT 802.11n (20MHz) OFDM MODULATION:

MODULATION TYPE

BPSK

TRANSFER RATE

13Mbps

ENVIRONMENTAL

25deg.C, 60%RH,

INPUT POWER 120Vac, 60 Hz CONDITIONS 971hPa
TESTED BY Rex Huang
PEAK POWER OUTPUT TOTAL TOTAL | PEAK
CHANNEL |PEAK POWER OUTPUT (mW)
(dBm) PEAK PEAK | POWER | PASS/
CHANNEL |FREQUENCY
) POWER | POWER | LIMIT FAIL
CHAIN(0) CHAIN(1) CHAIN(0) CHAIN(1) (mw) (dBm) (dBm)
1 2412 54.954 56.234 17.40 17.50 111.188 | 20.46 30 PASS
6 2437 58.884 58.884 17.70 17.70 117.768 | 20.71 30 PASS
11 2462 44.668 45.709 16.50 16.60 90.377 | 19.56 30 PASS
DRAFT 802.11n (40MHz) OFDM MODULATION:
MODULATION TYPE BPSK TRANSFER RATE 27Mbps
ENVIRONMENTAL 25deg.C, 60%RH,
INPUT POWER 120Vac, 60 Hz CONDITIONS 971hPa
TESTED BY Rex Huang
PEAK POWER OUTPUT TOTAL TOTAL | PEAK
CHANNEL |PEAK POWER OUTPUT (mW)
(dBm) PEAK PEAK | POWER | PASS/
CHANNEL |FREQUENCY
) POWER | POWER | LIMIT FAIL
CHAIN(0) CHAIN(1) CHAIN(0) CHAIN(1) (mw) (dBm) (dBm)
1 2422 35.481 35.481 15.50 15.50 70.962 | 18.51 30 PASS
4 2437 57.544 56.234 17.60 17.50 113.778 | 20.56 30 PASS
7 2452 36.308 42.658 15.60 16.30 78.966 | 18.97 30 PASS
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4.5 POWER SPECTRAL DENSITY MEASUREMENT

4.5.2 TEST INSTRUMENTS

4.5.1 LIMITS OF POWER SPECTRAL DENSITY MEASUREMENT

The Maximum of Power Spectral Density Measurement is 8dBm.

Description & Manufacturer |Model No. |Serial No.

Calibrated Until

R&S SPECTRUM ANALYZER FSP40 100037

Aug. 12, 2008

NOTE:

are traceable to NML/ROC and NIST/USA.

1.The measurement uncertainty is less than +/- 2.6dB, which is calculated as per the NAMAS
document NIS81. This uncertainty represents an expanded uncertainty expressed at
approximately the 95% confidence level using a coverage factor of k=2.

2.The calibration interval of the above test instruments is 12 months and the calibrations
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4.5.3 TEST PROCEDURE

ADT CORP.

The transmitter output was connected to the spectrum analyzer through an
attenuator, the bandwidth of the fundamental frequency was measured with the
spectrum analyzer using 3kHz RBW and 30kHz VBW, set sweep time = span/3kHz.
The power spectral density was measured and recorded.
The sweep time is allowed to be longer than span/3kHz for a full response of the

mixer in the spectrum analyzer.

4.5.4 DEVIATION FROM TEST STANDARD

No deviation

4.5.5 TEST SETUP

EUT

4.5.6 EUT OPERATING CONDITION

Same as Iltem 4.3.6

SPECTRUM
ANALYZER
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4.5.7 TEST RESULTS

802.11b DSSS MODULATION:

MODULATION TYPE |DBPSK TRANSFER RATE 1Mbps
ENVIRONMENTAL 25deg.C, 60%RH,
INPUT POWER 120Vac, 60 Hz CONDITIONS 971hPa
TESTED BY Rex Huang
CHANNEL
CHANNEL FREQUENCY RF POWER LEVEL IN MAXIMUM LIMIT PASS / FAIL
3kHz BW (dBm) (dBm)
(MHz)
1 2412 -8.07 8 PASS
6 2437 -7.91 8 PASS
11 2462 -8.58 8 PASS
CH1
REW 3 kiiz MIMEMAEE ey 1)
WEW 30 iz -207dBm
06 Ref 20.6 dBm At 50dE BWT 500 s 2 415510 GHz
Offset 0.6 dE
10
0
1
- * 3 1
. P TR A T b At i i

-10

-30

-40

-50

Rilil

-7

=794 -

I
Clenter 2.41611 Gl

I
150 k=

]
SEaliME AT CORP
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CHG6

CH11

ADT CORP.

206

REW 3 Mz [T1] ME MATH
VEW 30kHz
Ref 206 dBm Att 30dB SWTSWs

Cffset 06 4B

1

-0

WMWW“WWWMWWWWWJWW

-3

-40

-50

-60

-

=794 |

I | I
Center 2.43429 Gz 150 K= Span 1.5 M=

Marker 1 [T1]
791 dBm
2424839 GHz

ADT CORP.

REW 3 Iz [T1] ME MAXH Marker 1 [T1]

VEW 30 k=
Fef 206 dBm At 304B SWTS00 =

Cfset 0.6 dB

1

et T e s T ATy s

94—

I I I | I
Clantex 246413 GH= 150 JeFt Span 1.5 MH=

-8.58 dBm
2464472 GHz

y Q.

ADT CORFP.
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802.11g OFDM MODULATION:

ADT CORP.

MODULATION TYPE

BPSK

TRANSFER RATE

6Mbps

ENVIRONMENTAL 25deg.C, 60%RH,

INPUT POWER 120Vac, 60 Hz CONDITIONS 971hPa
TESTED BY Rex Huang
RF POWER LEVEL IN 3kHz|RF POWER LEVEL IN 3kHz TOTAL
CHANNEL TOTAL
cHANNEL |FREQUENCY BW (mW) BW (dBm) POWER POWER | MAXIMUM | PAss/
P pEnsiTy | DENSITY |LmiT (dBm)| FAIL
z
CHAIN(©) | CHAIN(1) CHAIN(©) | CHAIN(1) (mW) (dBm)
1 2412 0.060 0.052 -12.21 -12.87 0.112 -9.51 8 PASS
6 2437 0.051 0.059 -12.90 -12.26 0.110 -9.59 8 PASS
11 2462 0.068 0.043 -11.70 -13.70 0.111 -9.55 8 PASS
For Chain(0): CH1
REY M MMEMAE  pager 1 [11]
-1221 dBm

208

Fel 206 dEm

At 30 dE

EWTSW s

Offset 0.6 4B

-10

-30

-40

-50

Rilil

-7

=794 -

| |
Clenter 2417 (=

I
150 k=

I
Epen 1.5 Wiz

2416646 GHa

ADT CORP.
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CHG6

ADT CORP.

206

Ref 206 dBm

Att 30dB

REW 3 Mz
VEW 30kHz
SWTSWs

[T1] ME MATH

Cffset 06 4B

-0

A P g ARy it

-3

-4

-50

-60

-

=794 |

I I
Center 2.43291 Gz

|
150 K=

I
Span 1.5 M=

Marker 1 [T1]
-12.90 4Bm
2423285 GHz

ADT CORP.

CH11

206

Ref 206 dBm

Att 30dB

REW 3 Mz
VEW 30kHz
SWTSWs

[T1] ME MATH

Cffset 06 4B

-0

-3

P

1
wwﬁmeMWWWWMWWMWWWWWWmMMMMH

-4

-50

-60

-

=794 |

|
Center 24392 GHz

|
150 K=

I
Span 1.5 M=

Marker 1 [T1]
-11.704Bm
2 458576 GHz

ADT CORP.
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ADT CORP.

For Chain (1): CH1

REW 3 Miiz [TMEMERH  proper 1 [T1]
VEW 30 kHz -12.87 dBm
Eef 206 dBm At 30dB BWT50s 2 407950 GHz

Cifzet 0.6 dB

206

ot e g B B e

-30

-0

-50

-60

=70

i I !
Centes 240768 GHz 150 18/ S lidiE P

CHG6

REW 3 kHz [TUME MAXH  pe e 1 [T1]
VEW 30 Kz -12.26 dBm
Ref 206 4B it 3038 SWTS0s 2439677 GHz

Cifzet 0.6 dB

206

» WWWMMMMMW%

-30

-0

-50

-60

=70

T I !
Centes 243296 GHz 150 18/ S lidiE P
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CH11

ADT CORP.

REW 3 = [T1] ME MAZH
VEW 30 M=
06 Ref 20.6 dBm At 50dE BWT 500 s
Offset 0.6 dE
10
0
-10 L
a0 ey Mo MMM W% AMW%M.MWM
T T i F 1
-30
-40
-50
-60
-0
34~ [ [ [ [ [ [
Center 246544 Gz 150 JH=! Bpem 1.5 MHz

Marker 1 [T1]
-1270dBm
2465428 GHz

ADT CORP.
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DRAFT 802.11n (20MHz) OFDM MODULATION:

ADT CORP.

MODULATION TYPE

BPSK

TRANSFER RATE

13Mbps

ENVIRONMENTAL 25 deg.C, 60%RH,

INPUT POWER 120Vac, 60 Hz CONDITIONS 971hPa
TESTED BY Rex Huang
RF POWER LEVEL IN 3kHz|RF POWER LEVEL IN 3kHz TOTAL
CHANNEL BW (MW, BW (dB o MAXIMUM | PASS /
CHANNEL |FREQUENCY (mW) (dBm) POWER POWER
T peENsiTY | DENSITY |LIMIT @Bm)| FaL
CHAIN(©) | CHAIN(1) CHAIN(©) | CHAIN(1) (mW) (dBm)
1 2412 0.048 0.055 -13.22 -12.63 0.103 -0.87 8 PASS
6 2437 0.073 0.055 -11.35 -12.62 0.128 -8.93 8 PASS
11 2462 0.052 0.048 -12.85 -13.22 0.100 -10.00 8 PASS
For Chain(0): CH1
REW 3 kiiz MIMEMAEE ey 1)

208

Fel 206 dEm

At 30 dE

VEW 30 k=
EWTSW s

Offset 0.6 4B

-30

so [y MMWWMMAWWMAMMM

-40

-50

Rilil

-7

=794 -

I
Clenter 2.41115 Gl

I
150 k=

I
Epen 1.5 Wiz

-1232dBm
2410467 GHa

ADT CORP.
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CHG6

CH11

ADT CORP.

REW 3 Mz [TMEMATH  pfoper 1 [T1]
VEW 30 iz -11.35 dBmn
a5 Ref 206 dBm Att 30dB SWTS00s 2430576 GHz
' Offset 06 4B
10
0
1
-10
20 WWMMM '.
-30
-4
-50
60
70
784 | | . ; : i
Center 2.4407% Gz 150 K S lSME e
REW 3 Mz [TMEMATH  pfoper 1 [T1]
VEW 30 iz -12.85 dBmn
a5 Ref 206 dBm Att 30dB SWTS00s 2465753 GHz
' Offset 06 4B
10
0

1
20 AWWM”M%."MWAMMW L
i i w i iy

-3

-4

-50

-60

-

=794 |

|
Center 2.46602 Gz

|
150 K=

|
fEliME S hT CORP
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For Chain (1): CH1

ADT CORP.

At 304B

REW 3 Iz
VEW 30 k=
SWTS00 =

[T1] ME MAKH

e Fef 206 dBm
Cfset 0.6 dB
10
1}

-0 MWWM%WMWWMW

Marker 1 [T1]

-1263 dBm
2407625 GHz

-30
-40
-5
60
-70
- [ [ T [ [ 7 l a \
Conter 240827 GHz 150 Wi/ S lSME oo
REW 3 iz [MUMEMAXH  ppegeer 1 [T1]
VBV 30 iz -1262 dBm
a5 Bel 206 4B At 3048 BWT 305 3 44700F GHz
’ Offset 06 4B
10

D T e L SO it

-30

-40

-50

-60

=70

=794 -

1
Center 2.442 GHz

1
130 1H=!

I
Spen 1.5 Wiz

,

ADT CORP.
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CH11

ADT CORP.

REW 3 k= [T1] ME MATH

VEW 30 k=
06 Fel 206 dEm At 30 dE EWTSW s
Offset 0.6 4B
10
0

-20-fy

-30

-40

-50

Rilil

-7

=794 -

I
Clenter 243851 Gl

I I
150 k= Epen 1.5 Wiz

Marker 1 [T1]
-1222dBm
2453801 GHz

ADT CORP.
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DRAFT 802.11n (40MHz) OFDM MODULATION:

ADT CORP.

MODULATION TYPE |BPSK TRANSFER RATE 27Mbps
ENVIRONMENTAL 25deg.C, 60%RH,
INPUT POWER 120Vac, 60 Hz CONDITIONS 971hPa
TESTED BY Rex Huang
CHANNEL RF POWER LEVEL IN 3kHz|RF POWER LEVEL IN 3kHz|  1o7aL TOTAL
SRNEL | Sy BW (mW) BW (dBm) POWER POWER MAXIMUM | PASS/
) DENSITY DENSITY |LIMIT @dBm)| FAIL
CHAIN(©) | CHAIN(1) CHAIN(©) | CHAIN(1) (mW) (dBm)
1 2422 0.015 0.043 -18.21 -13.63 0.058 -12.37 8 PASS
4 2437 0.028 0.029 -15.50 -15.42 0.057 -12.44 8 PASS
7 2452 0.018 0.030 -17.49 -15.29 0.048 -13.19 8 PASS
For Chain (0): CH1
REW 3 kiiz MIMEMAEE ey 1)
VEW 30 1l -18.21 dBm
06 Eef 20.6dBm At 3045 BWT 500 = 9432031 (3Hz
Offset 0.6 B
10
0
-10
1
B T T ATV e
-30
-40
-50
-60
-0
44 1 T T T [ T T 7, &
Center 24524 GHz 150 kH=! Bren 1.5 Mz ADT CORP.
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CH4

ADT CORP.

Fef 206 dBm At 304B

06

REW 3 Iz
VEW 30 k=
SWTS00 =

[T1] ME MAKH

Cfset 0.6 dB

94—

I |
Clantey 2 44983 GHz= 150 JeFt

I
Spen 1.5 MHz

Marker 1 [T1]
-15.50 dBm
2449209 GHz

y Q.

ADT CORFP.

CH7

Fef 206 dBm At 304B

REW 3 Iz
VEW 30 k=
SWTS00 =

[T1] ME MAKH

Cfset 0.6 dB

AL T

I Lh.

Mrwwwvwr

N TR et
T W]‘r T WWV VW\WT"U

94—

I |
Clantey 245822 GHz= 150 JeFt

I
Spen 1.5 MHz

Marker 1 [T1]
-17.49 dBm
2458301 GHz

y Q.

ADT CORFP.
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ADT CORP.

For Chain (1): CH1

REW 3 Mz [TOMEMATH  pieper 1 [T1]
VEW 30 iz -1363 dBmn
206 Ref 206 dBm Att 30dE SWT 00 s 2 400902 3Hz

Cffset 06 4B

1

AVID\ \"\hr VAUN'JI.'UW M"Wﬂ# M‘ﬂ“‘"h 'I.Jr\]ILIII 'EW' .HUI;.WM'JI“W\JT len‘glr Pﬁrhhwﬁumﬂ(\j"ﬁfv

-2

=

-3

-4

-50

-60

-

=794 |

| | I
Center 240013 Gz 150 K= Span 1.5 M= ADT CORP.

CH4

REW 3 Mz [TOMEMATH  pieper 1 [T1]
VEW 30 iz -15.42 dBmn
206 Ref 206 dBm Att 30dE SWT 00 s 2421376 GHz

Cffset 06 4B

- w*ﬁ/\a. Sty ALY Wiy FINPEAN L]
v WN et "WW“W ”W” IWW i

TN

-3

-4

-50

-60

-

TH4 i i i i i i
Clenter 2422 = 150 k= Bren 1.5 M= ADT CORP.
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ADT CORP.
REW 3 kiiz MIMEMAEE ey 1)
VEW 30 1l -15.20 dBm
06 Eef 20.6dBm At 3045 BWT 500 = 2457002 3Hz
Offset 0.6 B
10
i
-10 1
-0 M‘m i n.h‘f\vhvmwwuh‘ﬂnmrmww @MW.W.\W,M YMW\WW
-30
-40
-50
60
70
44 [ T T T [ T T
Center 245766 GHz 150 kH=! Bren 1.5 Mz ADT CORP.
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4.6 BAND EDGES MEASUREMENT

4.6.1 LIMITS OF BAND EDGES MEASUREMENT

Below —-20dB of the highest emission level of operating band (in 100KHz
Resolution Bandwidth).

4.6.2 TEST INSTRUMENTS

Description & Manufacturer |Model No. |Serial No. Calibrated Until

R&S SPECTRUM ANALYZER FSP40 100037 Aug. 12, 2008

NOTE:
1.The measurement uncertainty is less than +/- 2.6dB, which is calculated as per the NAMAS
document NIS81. This uncertainty represents an expanded uncertainty expressed at
approximately the 95% confidence level using a coverage factor of k=2.

2.The calibration interval of the above test instruments is 12 months and the calibrations
are traceable to NML/ROC and NIST/USA.

4.6.3 TEST PROCEDURE

The transmitter output was connected to the spectrum analyzer via a low lose
cable. Set RBW of spectrum analyzer to 100kHz and VBW of spectrum analyzer to
300kHz with suitable frequency span including 100 MHz bandwidth from band
edge. The band edges was measured and recorded.

The spectrum plots (RBW = 100kHz, VBW = 300kHz) are attached on the following
pages.
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4.6.4 DEVIATION FROM TEST STANDARD

No deviation

4.6.5 EUT OPERATING CONDITION

Same as Iltem 4.3.6

4.6.6 TEST RESULTS

The spectrum plots are attached on the following images. D1 line indicates the
highest level, and D2 line indicates the 20dB offset below D1. It shows compliance
with the requirement in part 15.247(d).
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802.11b DSSS MODULATION:

CH1

CH11

REW 100 kHz [T1] ME VIEW
VEW 300 kHz
06 Fef 06 dBm At 30dB SWT 10 v
Crffeet 0.6 dE
10 1
D1 6 36 dBim, !
o 7 sy
n’ T
-1
DZ-1364 dBm ] !
= | l
-30 3 N !
40 T 'kr

50 el

Doty

ESPIRRTIR Y. P A .ol\,M.ﬂWi\'\N

e i

L L K L L

Marker 1 [T1]
636 dBm
2 415200 (3Hz

Marker 2 [T1]
-38.57dBm
2400000 GtHz

Marker 3 [T1]
-#781 dBm
2 307000 GHz

Marker 4 [T1]
4709 dBm
2 300000 G+Hz

Marker 5 [T1]
-46.98 dBm
2 388200 (+Hz

-0
70
fl
A i i i [ i i i
Center 2372 GH= 10 hiH=! Spen 100 MH= ADT CORP.
EBW 100 }H= [T1] ME VIEW Markex 1 [T1]
TBW 300 kil 576 dBm
on g L2 4Bm att 30dE EWT 10ws 2 466000 (Hz
’ Cifeet 06 dB Marker 2 [T1]
-45 48 dBm
10 1 2483500 GHz
D1 5 76 dFim Marker 3 [T1]
-45 48 dBm
i | 2483500 (Hz
Marker 4 [T1]
-4912 dBm
-10 2500000 GHz
[0z -14 24 4B
-20
-40
_50 gl sl |‘|r I b A J\.IMMMN "
-60
-70
d Fi
T4 T T T T T T
Clentey 2502 Gz 10 Mz ipan 100 MHz

ADT CORFP

ADT CORP.
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CH1

CH11

REW 100 kH= [T1] ME VIEW

Marker 1 [T1]

VEW 300Kz 449 dBm

o0 g Rer06 dBm At 3048 SWT25s 2 977180 GHz
Offet 06 dB Marker 2 [T1]

-40.42 dBm
10 . 9616460 GiHz
D1 6.36 dBm Marker 3 [T1]

-43.46 dBm

1] 21703960 GHe
Marker 4 [T1]

" -4347 dBm
- T 13k i 24900120 GHz
-20
-50

2
" 3 ]
S50t Ak T POETFRNY R,V PN LL‘_M. S PEPE S ‘MWWMM
-60
-7
A [ [ [ [ i [ [ [ T
Start 30 MEz 2497 GHz/ Sep G  Re
EEW 100 kiz [T1] BE VIEWT Meaker 1 [T1]
TEW 300 kil 298 dBin
o0 g S 4Em At 304B EWT25= 2 497190 (1Hz
' Offeet 0.6 4B Marker 2 [T1]
-3795 dBm
10 9818240 GHz
01 5% dFim Mexker 3 [T1]
-4261 dBm
1} 20455460 (GHz
Marker 4 [T1]
-43.66 dBm
-10 24650420 GHz
D2-14p4 dBm
-20
-0
2
3

-40 !

=50 e by ﬂ.hw,. L FRPIRLEN n&w\l ———18 KMMW

-6

-7

T4 T T T T T
Stat 30 MHz 2497 GHz/ Stop 25 GHz

ADT CORFP

ADT CORP.
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802.11g OFDM MODULATION:
For Chain (0):CH1

CH11

REW 100 k= MIMEVEW g0 1 [T1]
WEW 300 082 dBm
06 Fef 06 dBm At 30dB SWT 10 v 2419600 G+Hz
Offeet 06 dB Mazker 2 [T1]
-37.74 dBm.
10 2400000 3Hz
|| Marker 3 [T1]
-3 51 dBm.
g —0L082 B . 2,399600 GHe
Marker 4 [T1]
4268 dBm
-10 2.390000 GHz
\ Mazker 5 [T1]
op L D2-10.18 4Bm -46.06 dBm
- j 2339600 (3Hz
-30 A V
-40 - /
-E0 | AT T et ,J.H..l.,uuu.UIIM
A 1 T TR L LT L LU kiUl o B
-0
Rl
Fl F
A T T T T T T T T
Center 2372 GH= 10 hiH=! Spen 100 MH= ADT CORP
REW 100 Kz [TUMETEW  porger 1 [T1]
VBW 300 JHz -0.22 dBm
205 F2T 206 dBrn At 3048 ST 10 e 2457000 G3Hz
’ Cffs=t 0.6 45 Merker 2 [T1]
-47.36 dBm
10 2482500 GHz
Marker 3 [T1]
1 -45 55 dBim
0.l Dl -022dBm 2434600 3Hz
Marker 4 [T1]
-50.05 dBm
-10 | 2.500000 3Hz
- / D2-30.27 dBm \
) \V \
-0 -
g i
-50 th\f..ﬁ.u.u\ YRR O YT R Y ST )
L s i L] b 'l T TGk
-6
-1
A FE
1844 T T T T T T
Center 2502 GH= 10 hH=! Spen 100 MH=

ADT CORP.

ADT CORP.
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CH1

CH11

REW 100 k= MIMEVEW g0 1 [T1]
VBW 300Kz -1.09 dBm
06 Fef 06 dBm At 30dB SWT25s 2377180 (+H=
Offeet 06 dB Mazker 2 [T1]
-42.54 4B
10 24 550540 (3Hz
Marker 2 [T1]
-42 78 dBm
0 D10k14Bn 24 700360 3Hz
Marker 4 [T1]
~42.00 dBn
-10 21 703960 3Hz
op L D2-19)18 4Bm
-30
3
-40 :
=50 e uJu.JI..h,l . S ro o b Sh J i ed, WMWW}W
-0
Rl
T34 T T T T T T 1 T
Start 30 MHz 2497 GH=! Btop 25 GHz ADT CORP
EEW 1001Hz [T1] ME WIEW Mearker | [T1]
VEW 300 JH= -3.03 dBm
205 F2T 206 dBrn At 3048 SWT25s 2437190 Hz
’ Cffs=t 0.6 45 Merker 2 [T1]
-43 89 dBm
10 31 554140 GGHz
Marker 3 [T1]
-42.91 dBm
gl D1-0%24Bm 30355530 GHe
Marker 4 [T1]
-42.92 dBm
-10 24 AO0430 GHz
90_|_D2-30[3 4B
-3
311 4
-0
-6
-1
734 : : 0 7 7 T T
Start 30 MH= 2497 GHz! Stop 2 GHz

ADT CORP.

ADT CORP.
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For Chain (1):CH1

REEW 100 kHz [T1] ME VIEW Maker 1 [T1]
VBW 300 Kz 0.53 dBm.
06 Fef 06 dBm At 30dB SWT 10 v 2418400 G+Hz
Offeet 06 dB Mazker 2 [T1]
-32.59 dBm
10 2400000 3Hz
1| Masker 2T
-27.90 dBm
a D10.53 dBm 2.399600 (+Hz
Marker 4 [T1]
4287 dBm
1 2.390000 GHz
\ Mazker 5 [T1]
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VEW 300 JH= -0.29 dBm
205 F2T 206 dBrn At 3048 ST 10 e 2 465500 G3Hz
: Offet 0648 Marker 2 [T1]
-48.75 dBm
0 2483500 Hz
Marker 3 [T1]
1 -47 51 dBm
001 0293Bm 2491600 3Hz
Marker 4 [T1]
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-10 2.500000 3Hz

a S, n

whl

L 4
Oaahiciill Bria i}

e

|
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|
10 MH=!

|
Spen 100 MEz

ADT CORP.

ADT CORP.
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CH1

CH11

|
Start 30 MH=

|
2497 GHz/

|
Stop 25 GHz

REW 100 k= [T1] ME VIEW Marker 1 [T1]
VBW 300Kz -0.79 dBm
06 Fef 06 dBm At 30dB SWT25s 2377180 (+H=
Offeet 06 dB Marker 2 [T1]
-43 45 dBm.
10 21054740 (3Hz
Marker 3 [T1]
1 -43 47 dBm
0 D10.53 dBm 24 050060 (3Hz
Marker 4 [T1]
-4361 dBm
-10 20405520 (3He
.qp_L_D2-1947 dBm
-30
0 2 3
=50 —| e I it M e, Ly At gd e, MWMM
60
-0
704 - : : i 0 7
St 30 Mz 2497 GEle! B ApT CORP
REW 100 1diz [TUMEVER  pfarker | [T1]
VEW 300 JH= -193 dBm
205 Bef 206 dBn At 3048 BWT25s 2437120 3Hz
Oft=t 0.6 4B Meuker 2 [T1]
-41.89 dBm
10 21504300 (Hz
Meker 3 [T1]
-42.27 dBm
oL D1-0294Bm 21953660 (+Hz
Meker 4 [T1]
-42.55 dBim
-10 24800240 (3Hz
i) pa-a0
-30
23 4
-40
-0 st A LMWMMWNWW {JMWWWMM
-60
-70
794

ADT CORP.

ADT CORP.
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DRAFT 802.11n (20MHz) OFDM MODULATION:
For Chain (0):CH1

CH11

REW 100 ki MIMEVEY 3001 T1]
VBW 300 Kz 102 dBm
06 Fef 06 dBm At 30dB SWT 10 v 2 414600 (HHz
Offset 06 dB Marker 2 [T1]
-38.97 dBm
10 2 400000 GtHz
L Marker 3 [T1]
-2501 dBm
01102 dFm | 2 300600 GHz
Marker 4 [T1]
46,37 dBm
-10 2 300000 G+Hz
} \ Marker 5 [T1]
D% -18.95 dBm -4572dBm
-an / 2 389300 (+Hz
-30 l'j'f
40 c JMMPI/
50 it o g T .Man'lmMM
L ek e e P i L L
0
70
fl F
T34 T T T T T T T T T
Conter 2572 Gz 10 bt Sall0MEz BT CoORrRP
REW 100 1diz [TUMEVER  pfarker | [T1]
VEW 300 JH= 0.45 dBm
o0 Fe1206 &Bm At 3045 SWT 10 me 2 465800 GHz
Offz=t 06 dB Marker 2 [T1]
4766 dBm
10 2 483500 GHz
) Marker 3 [T1]
-46 56 dBm
gL D1045dEn 2 485800 GHz
Maker 4 [T1]
-50.50 dBm
-10 J \ 2 500000 GHz
op L D2-18.55 dBm
a0 \\,\«V‘
1
-50 WWJIM': n "v" el Viu‘. At hpopereich anl
-60
70
B 2]
794 - : 0 i i i [ 1
Center 2502 GH= 10 hH=! Spen 100 MH=

ADT CORP.

ADT CORP.
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CH1

CH11

REW 100 k= MIMEVEW g0 1 [T1]
VBW 300Kz -0.23dBm
06 Fef 06 dBm At 30dB SWT25s 2377180 (+H=
Offeet 06 dB Mazker 2 [T1]
-4281 dBm
10 24 550540 (3Hz
: Marker 2 [T1]
-4 50 dBm
01102 dkn 21 654020 GHz
Marker 4 [T1]
4166 dBm
-10 13063260 GHe
o l_D2-15p8 dBm
-30
i
a0 1 3
-50 S .Jl‘i\.n by et e e AWA".V_{“ V*WWMWW
-0
Rl
T34 T T T T T T
Start 30 MHz 2497 GH=! Btop 25 GHz ADT CORP
EEW 1001Hz [T1] ME WIEW Mearker | [T1]
VEW 300 JH= -0.03 dBm
205 F2T 206 dBrn At 3048 SWT25s 2437190 GHz
’ Cffs=t 0.6 45 Merker 2 [T1]
-43.36 dBm
10 21 £54020 GHz
; Marker 3 [T1]
-43 54 dBm
0 D10.45dBm 24950060 (+Hz
Marker 4 [T1]
-43 81 dBm
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g _L_D2 19155 dBm
-3
a0 a4 3)
50 b et bbbl MMW
-6
-1
734 | : : : ;
Start 30 MH= 2497 GHz! Stop 2 GHz

ADT CORP.

ADT CORP.
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For Chain (1):CH1

CH11

REW 100 k= [T1] ME VIEW Marker 1 [T1]

VBW 300 Kz 062 dBm

06 Fef 06 dBm At 30dB SWT 10 v 2413400 G+Hz
Offeet 06 dB Mazker 2 [T1]

-3263 dBm
10 2400000 3Hz
1 Marker 2 [T1]

-2594 dBm

a D10.64 dBm L 2.399600 (+Hz
Marker 4 [T1]

4707 4B

-10 2.390000 GHz
} \ Mazker 5 [T1]

o0 D2-19.30 6B -46.07 dBm
- / 72.339500 (3Hz
230 ﬁ
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-0 1 N)*-
=50 ettt A i PR T Lot
* e ' R T R s T LA S R L S M
-0
Rl
Fl F
A T T T T T T T T
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’ Cffs=t 0.6 45 Merker 2 [T1]
-47 84 dBm
10 2482500 Hz
; Marker 3 [T1]
-47.24 dBm
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CH1

CH11
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DRAFT 802.11n (40MHz) OFDM MODULATION:

For Chain (0):CH1

ADT CORP.

REW 100 k= [T1] ME VIEW Marker 1 [T1]
VBW 300Kz -3.58 dBm
06 Fef 06 dBm At 30dB SWT 2 s 2417200 G+Hz
Offeet 06 dB Mazker 2 [T1]
-32.06 dBm
10 2400000 3Hz
Marker 2 [T1]
-320f dBm
[ R — 1 2 400000 GHz
-3 3iry I Marker 4 [T1]
4215 dBm
-10 M M 2.390000 GHz
u Mazker 5 [T1]
" -45.33 dBm
07 2258 dBm. I 1 2.386400 (3Hz
.30 J ‘k!
-40 5 w}
50 bttt b ot
-0
Rl
I
T34 T T T T T [
Centex 2 546 GHz 1 et M T CORP.
EEW 1001Hz [T1] ME WIEW Mearker | [T1]
VBW 300 JHz -3.12dBm
205 F2T 206 dBrn At 3048 ST s 2 5500 (3Hz
’ Cffs=t 0.6 45 Merker 2 [T1]
-46.90 dBim
10 2483500 GHz
Marker 3 [T1]
. -45.18 dBm
NI 2480600 3Hz
I Marker 4 [T1]
M -43.53 dEm
10 U \ 2.500000 3Hz
B 37 VD=
a0 V \VA
-40 &\
b
-E0 iy A A, L\v lel.a LU ool
-6
-1
F A
734 : : : 0 .
Center 2528 GHz D0 MH=! e dlMi S h T CORP

Report No.: RF970423H02B
Reference No.: 970814H03

114

Report Format Version 2.1.1



CH1

CH7

REEW 100 kHz [T1] ME VIEW Maker 1 [T1]
WEW 300 -384 dBm
06 Fef 06 dBm At 30dB SWT25s 2427120 (4H=
Offeet 06 dB Mazker 2 [T1]
-4271 dBm
10 24 550060 (3Hz
Marker 2 [T1]
-4783 dBm
0 L 20 405520 GHz
D1 -3.93 dBm Marker 4 [T1]
4205 4B
-10 21 454360 3Hz
-0
07 2358 dBm.
-30
3 E
-40 :
=500 B s 1 it Pt M i gt AMMW\{WW
-0
Rl
A T 1 1 1 1 1 1
Start 30 MHz 2497 GH=! Btop 25 GHz ADT CORP
EEW 1001Hz [T1] ME WIEW Mearker | [T1]
VEW 300 JH= -5.33 dBm
205 F2T 206 dBrn At 3048 SWT25s 2437190 Hz
’ Cffs=t 0.6 45 Merker 2 [T1]
-43.32 4B
10 30 405520 GH:
Marker 3 [T1]
-43.35 dBm
0 } 24 £50420 GHz
01 312 dEm Marker 4 [T1]
-43.53 dBm
-10 24 900120 GHz
B V] V1=
-3
40 1 3
50 | b o Mttt el MWNM
-6
-1
734 : 7 7 T T T !
Start 30 MH= 2497 GHz! Stop 2 GHz

ADT CORP.

ADT CORP.

Report No.: RF970423H02B
Reference No.: 970814H03

115

Report Format Version 2.1.1



For Chain (1):CH1

ADT CORP.
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CH1

ADT CORP.
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4.7 ANTENNA REQUIREMENT

4.7.1 STANDARD APPLICABLE

For intentional device, according to FCC 47 CFR Section 15.203, an intentional
radiator shall be designed to ensure that no antenna other than that furnished by
the responsible party shall be used with the device. And according to FCC 47
CFR Section 15.247 (b), if transmitting antennas of directional gain greater than
6dBi are used, the power shall be reduced by the amount in dB that the directional
gain of the antenna exceeds 6dBi.

4.7.2 ANTENNA CONNECTED CONSTRUCTION

There three antennas provided to this EUT, please refer to the following table:

Transmitter| Antenna For 2.4GHz For 5SGHz Antenna Note
Circuit Type Gain (dBi) Gain (dBi) Connector
Chain(0) PIFA 0.75 3 NA TX & RX function
Chain(1) PIFA 1.5 2.23 NA TX & RX function
Chain(2) PIFA 35 25 NA Only RX function
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5.TEST TYPES AND RESULTS (802.11a, 5725~5850MHz Band)

5.1 CONDUCTED EMISSION MEASUREMENT

5.1.1 LIMITS OF CONDUCTED EMISSION MEASUREMENT

FREQUENCY OF EMISSION (MHz)

0.15-0.5
0.5-5
5-30

CONDUCTED LIMIT (dBuV)
Quasi-peak Average
66 to 56 56 to 46
56 46
60 50

NOTE: 1.

The lower limit shall apply at the transition frequencies.

2. The limit decreases in line with the logarithm of the frequency in the range of 0.15 to

0.50 MHz.

3. All emanations from a class A/B digital device or system, including any network of
conductors and apparatus connected thereto, shall not exceed the level of field
strengths specified above.

5.1.2 TEST INSTRUMENTS

DESCRIPTION & CALIBRATED
MODEL NO. SERIAL NO.
MANUFACTURER UNTIL
ROHDE & SCHWARZ
) ESCS 30 100287 Mar. 10, 2009
Test Receiver
Line-Impedance Stabilization
P KNW-407 8-1395-12 Aug. 19, 2008
Network(for EUT)
Line-Impedance Stabilization
_ ENV-216 100072 Nov. 08, 2008
Network(for Peripheral)
RF Cable (JETBAO) COACAB-9KHz-3
RG5B/U-6m Aug. 15, 2008
OMHz
50 ohms Terminator 50 3 Nov. 15, 2008
Software ADT_Cond_V7.3.2 | NA NA

NOTE: 1. The calibration interval of the above test instruments is 12 months and the calibrations
are traceable to NML/ROC and NIST/USA.

2. The test was performed in ADT Shielded Room No. A.

3. The VCCI Con A Registration No. is C-817.
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5.1.3 TEST PROCEDURES

a. The EUT was placed 0.4 meters from the conducting wall of the shielded
room with EUT being connected to the power mains through a line
impedance stabilization network (LISN). Other support units were connected
to the power mains through another LISN. The two LISNs provide 50 ohm/
50uH of coupling impedance for the measuring instrument.

b. Both lines of the power mains connected to the EUT were checked for
maximum conducted interference.

c. The frequency range from 150kHz to 30MHz was searched. Emission levels
under (Limit — 20dB) were not recorded.

5.1.4 DEVIATION FROM TEST STANDARD

No deviation
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5.1.5 TEST SETUP

Vertical Ground
/ Reference Plane /TestReceiver

—~——— 1
40cm oo oo

EUT Moooo
|

-

80cm |
|

\ N J_—_—
Horizontal Ground Reference Plane

Note: 1.Supportunits were connected to second LISN.
2.Both of LISNs (AMN) are 80 cm from EUT and at least 80

from other units and other metal planes

For the actual test configuration, please refer to the related item — Photographs of
the Test Configuration.

5.1.6 EUT OPERATING CONDITIONS

Same as the 4.1.6
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5.1.7 TEST RESULTS — Adapter 1
802.11a OFDM MODULATION:

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 4 PHASE Line (L)
MODULATION TYPE |BPSK 6dB BANDWIDTH |9 kHz
TRANSFER RATE 6Mbps INPUT POWER 120Vac, 60 Hz
ENVIRONMENTAL 25deg. C, 70%RH, . .
CONDITIONS 971hPa TESTED BY Mike Hsieh
Reading Emission o .
. . Limi Margin
e L Value Level ‘ arg
No Factor | [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHZz] (dB) | Q.P. | AV. | Q.P. | AV. | Q.P. | AV. Q.P. AV.
1 0.193 0.34 | 53.46 - 53.80 - 63.90 | 53.90 | -10.10 -
2 0.255 0.27 | 47.46 - 47.73 - 61.58 | 51.58 | -13.84 -
3 0.447 0.12 | 39.29 - 39.41 - 56.94 | 46.94 | -17.53 -
4 0.512 0.14 | 40.45 - 40.59 - 56.00 | 46.00 | -15.41 -
5 9.898 0.55 | 38.28 - 38.83 - 60.00 | 50.00 | -21.17 -
6 22.824 0.93 | 29.18 - 30.11 - 60.00 | 50.00 | -29.89 -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2."-": The Quasi-peak reading value also meets average limit and
measurement with the average detector is unnecessary.
3. The emission levels of other frequencies were very low against the limit.
4. Margin value = Emission level - Limit value
5. Correction factor = Insertion loss + Cable loss
6. Emission Level = Correction Factor + Reading Value.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 4 PHASE Neutral (N)
MODULATION TYPE |BPSK 6dB BANDWIDTH |9 kHz
TRANSFER RATE 6Mbps INPUT POWER 120Vac, 60 Hz
ENVIRONMENTAL  |25deg. C, 70%RH, . .
CONDITIONS 971hPa TESTED BY Mike Hsieh
Reading Emission I .
Freq. rr. Limi Margin
€a e Value Level t arg
No Factor | [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHZz] (dB) | Q.P.| AV. | Q.P. | AV. | Q.P. | AV. | Q.P. | AV
1 0.192 0.36 [ 53.68 | 46.06 | 54.04 | 46.42 | 63.96 | 53.96 | -9.92 | -7.54
2 0.254 0.29 | 46.57 - 46.86 - 61.61 | 51.61 | -14.75 -
3 0.448 0.11 | 39.83 - 39.94 - 56.92 | 46.92 | -16.98 -
4 0.513 0.13 | 38.68 - 38.81 - 56.00 | 46.00 | -17.19 -
5 9.218 0.52 | 36.81 - 37.33 - 60.00 | 50.00 | -22.67 -
6 | 22.621 0.92 [ 30.56 - 31.48 - 60.00 | 50.00 | -28.52 -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.

2."-": The Quasi-peak reading value also meets average limit and
measurement with the average detector is unnecessary.

3. The emission levels of other frequencies were very low against the limit.

4. Margin value = Emission level - Limit value

5. Correction factor = Insertion loss + Cable loss

6. Emission Level = Correction Factor + Reading Value.

Reference No.: 970814H03
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5.1.8 TEST RESULTS — Adapter 2
802.11a OFDM MODULATION:

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 4 PHASE Line (L)
MODULATION TYPE |BPSK 6dB BANDWIDTH |9 kHz
TRANSFER RATE 6Mbps INPUT POWER 120Vac, 60 Hz
ENVIRONMENTAL  |25deg. C, 70%RH, : :
CONDITIONS 971hPa TESTED BY Mike Hsieh
Reading Emission o .
Freq. Corr. Value Level Limit Margin
No Factor| [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHZ] (dB) | Q.P. | AV. | Q.P. | AV. | Q.P. | AV. | Q.P. | AV.
1 0.185 0.34 | 53.82 - 54.16 - 64.25 | 54.25 | -10.09 -
2 0.242 0.29 | 46.41 - 46.70 - 62.01 | 52.01 | -15.31 -
3 0.299 0.22 | 39.42 - 39.64 - 60.26 | 50.26 | -20.62 -
4 0.451 0.12 | 38.81 - 38.93 - 56.86 | 46.86 | -17.93 -
5 9.289 0.53 | 35.53 - 36.06 - 60.00 | 50.00 | -23.94 -
6 | 15.109 0.86 | 35.21 - 36.07 - 60.00 | 50.00 | -23.93 -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2."-": The Quasi-peak reading value also meets average limit and
measurement with the average detector is unnecessary.
3. The emission levels of other frequencies were very low against the limit.
4. Margin value = Emission level - Limit value
5. Correction factor = Insertion loss + Cable loss
6. Emission Level = Correction Factor + Reading Value.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 4 PHASE Neutral (N)
MODULATION TYPE |BPSK 6dB BANDWIDTH |9 kHz
TRANSFER RATE 6Mbps INPUT POWER 120Vac, 60 Hz
ENVIRONMENTAL  |25deg. C, 70%RH, . .
CONDITIONS 971hPa TESTED BY Mike Hsieh
Reading Emission I .
Freq. rr. Limi Margin
€a e Value Level t arg
No Factor | [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHZz] (dB) | Q.P.| AV. | Q.P. | AV. | Q.P. | AV. | Q.P. | AV
1 0.173 0.37 |[55.19 | 38.15 | 55.56 | 38.52 | 64.79 | 54.79 [ -9.24 | -16.28
2 0.232 0.32 | 47.44 - 47.76 - 62.38 | 52.38 | -14.62 -
3 0.298 0.23 | 40.19 - 40.42 - 60.29 | 50.29 | -19.87 -
4 0.474 0.12 | 37.62 - 37.74 - 56.44 | 46.44 | -18.70 -
5 2.904 0.34 | 26.12 - 26.46 - 56.00 | 46.00 | -29.54 -
6 | 15.281 0.86 [ 38.70 - 39.56 - 60.00 | 50.00 | -20.44 -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.

2."-": The Quasi-peak reading value also meets average limit and
measurement with the average detector is unnecessary.

3. The emission levels of other frequencies were very low against the limit.

4. Margin value = Emission level - Limit value

5. Correction factor = Insertion loss + Cable loss

6. Emission Level = Correction Factor + Reading Value.
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5.1.9 TEST RESULTS — Adapter 3
802.11a OFDM MODULATION:

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 4 PHASE Line (L)
MODULATION TYPE |BPSK 6dB BANDWIDTH |9 kHz
TRANSFER RATE 6Mbps INPUT POWER 120Vac, 60 Hz
ENVIRONMENTAL 25deg. C, 70%RH, . .
CONDITIONS 971hPa TESTED BY Mike Hsieh
Reading Emission I .
Freq. rr. Limi Margin
€a e Value Level t arg
No Factor | [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHZz] (dB) | Q.P. | AV. | Q.P. | AV. | Q.P. | AV. Q.P. AV.
1 0.189 0.34 52.43 - 52.77 - 64.08 | 54.08 | -11.30 -
2 0.259 0.27 48.84 - 49.11 - 61.45 | 51.45 | -12.34 -
3 0.259 0.27 48.80 - 49.07 - 61.45 | 51.45 | -12.38 -
4 0.384 0.12 54,31 | 4491 | 54.43 | 45.03 | 58.18 | 48.18 | -3.76 -3.16
5 0.494 0.13 43.40 - 43.53 - 56.10 | 46.10 | -12.57 -
6 0.584 0.17 | 49.20 | 40.56 | 49.37 | 40.73 | 56.00 | 46.00 | -6.63 | -5.27
7 0.658 0.19 | 47.36 | 35.26 | 47.55 | 35.45 | 56.00 | 46.00 | -8.45 [ -10.55
8 0.740 0.22 44.36 - 44,58 - 56.00 | 46.00 | -11.42 -
9 0.849 0.26 | 46.93 [ 35.89 | 47.19 | 36.15 | 56.00 | 46.00 | -8.81 [ -9.85
10 1.568 0.30 | 45.06 - 45.36 - 56.00 | 46.00 | -10.64 -
11 2.353 0.30 | 44.38 - 44.68 - 56.00 | 46.00 | -11.32 -
12 3.926 0.41 42.33 - 42.74 - 56.00 | 46.00 | -13.26 -
REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.

2."-": The Quasi-peak reading value also meets average limit and
measurement with the average detector is unnecessary.

3. The emission levels of other frequencies were very low against the limit.

4. Margin value = Emission level - Limit value

5. Correction factor = Insertion loss + Cable loss

6. Emission Level = Correction Factor + Reading Value.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 4 PHASE Neutral (N)
MODULATION TYPE |BPSK 6dB BANDWIDTH |9 kHz
TRANSFER RATE 6Mbps INPUT POWER 120Vac, 60 Hz
ENVIRONMENTAL 25deg. C, 70%RH, . .
CONDITIONS 971hPa TESTED BY Mike Hsieh
Reading Emission I .
Freq. rr. Limi Margin
€a e Value Level t arg
No Factor | [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHZz] (dB) | Q.P. | AV. | Q.P. | AV. | Q.P. | AV. Q.P. AV.
1 0.193 0.36 51.44 - 51.80 - 63.91 | 53.91 | -12.11 -
2 0.267 0.27 49.18 - 49.45 - 61.20 | 51.20 | -11.76 -
3 0.310 0.21 | 52.29 [ 43.85 | 52.50 | 44.06 | 59.97 | 49.97 | -7.46 | -5.90
4 0.380 0.12 53.79 | 45.13 | 53.91 | 45.25 | 58.27 | 48.27 | -4.36 -3.02
5 0.399 0.09 | 54.51 [ 42.04 | 54.60 | 42.13 | 57.88 | 47.88 | -3.28 | -5.75
6 0.509 0.13 | 42.73 - 42.86 - 56.00 | 46.00 | -13.14 -
7 0.591 0.16 | 49.76 [ 39.10 | 49.92 | 39.26 | 56.00 | 46.00 | -6.08 | -6.74
8 0.662 0.19 | 46.64 | 33.88 | 46.83 | 34.07 | 56.00 | 46.00 | -9.17 | -11.93
9 0.755 0.23 | 43.31 - 43.54 - 56.00 | 46.00 | -12.46 -
10 0.861 0.27 | 46.07 | 34.09 | 46.34 | 34.36 | 56.00 [ 46.00 | -9.66 | -11.64
11 1.388 0.30 | 45.96 | 35.87 | 46.26 | 36.17 | 56.00 | 46.00 | -9.74 | -9.83
12 2.201 0.29 44.26 - 44.55 - 56.00 | 46.00 | -11.45 -
13 2.986 0.34 42.72 - 43.06 - 56.00 | 46.00 | -12.94 -
REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.

2. "-": The Quasi-peak reading value also meets average limit and
measurement with the average detector is unnecessary.

3. The emission levels of other frequencies were very low against the limit.

4. Margin value = Emission level - Limit value

5. Correction factor = Insertion loss + Cable loss

6. Emission Level = Correction Factor + Reading Value.
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5.1.10 TEST RESULTS — Adapter 4

802.11a OFDM MODULATION:

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 4 PHASE Line (L)
MODULATION TYPE |BPSK 6dB BANDWIDTH |9 kHz
TRANSFER RATE 6Mbps INPUT POWER 120Vac, 60 Hz
ENVIRONMENTAL  |25deg. C, 70%RH, : :
CONDITIONS 971hPa TESTED BY Mike Hsieh
Reading Emission o .
Freq. Corr. Value Level Limit Margin
No Factor| [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHZ] (dB) | Q.P. | AV. | Q.P. | AV. | Q.P. | AV. | Q.P. | AV.
1 0.189 0.34 | 53.64 - 53.98 - 64.08 | 54.08 | -10.09 -
2 0.252 0.28 | 46.29 - 46.57 - 61.71 | 51.71 | -15.14 -
3 0.314 0.20 | 38.10 - 38.30 - 59.86 | 49.86 | -21.56 -
4 0.504 0.14 | 39.87 - 40.01 - 56.00 | 46.00 | -15.99 -
5 2.966 0.34 | 33.95 - 34.29 - 56.00 | 46.00 | -21.71 -
6 | 24.453 0.96 | 35.36 - 36.32 - 60.00 | 50.00 | -23.68 -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2."-": The Quasi-peak reading value also meets average limit and
measurement with the average detector is unnecessary.
3. The emission levels of other frequencies were very low against the limit.
4. Margin value = Emission level - Limit value
5. Correction factor = Insertion loss + Cable loss
6. Emission Level = Correction Factor + Reading Value.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 4 PHASE Neutral (N)
MODULATION TYPE |BPSK 6dB BANDWIDTH |9 kHz
TRANSFER RATE 6Mbps INPUT POWER 120Vac, 60 Hz
ENVIRONMENTAL  |25deg. C, 70%RH, . .
CONDITIONS 971hPa TESTED BY Mike Hsieh
Reading Emission I .
Freq. rr. Limi Margin
€a e Value Level t arg
No Factor | [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHZz] (dB) | Q.P.| AV. | Q.P. | AV. | Q.P. | AV. | Q.P. | AV
1 0.189 0.36 [ 54.38 | 46.89 | 54.74 | 47.25 | 64.08 | 54.08 [ -9.33 | -6.82
2 0.252 0.29 [ 47.74 - 48.03 - 61.71 | 51.71 | -13.68 -
3 0.442 0.11 | 39.61 - 39.72 - 57.03 | 47.03 | -17.32 -
4 0.504 0.13 | 41.83 - 41.96 - 56.00 | 46.00 | -14.04 -
5 9.418 0.53 [ 36.46 - 36.99 - 60.00 | 50.00 | -23.01 -
6 | 11.024 0.61 [ 37.84 - 38.45 - 60.00 | 50.00 | -21.55 -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2."-": The Quasi-peak reading value also meets average limit and
measurement with the average detector is unnecessary.
3. The emission levels of other frequencies were very low against the limit.
4. Margin value = Emission level - Limit value
5. Correction factor = Insertion loss + Cable loss
6. Emission Level = Correction Factor + Reading Value.
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5.2 RADIATED EMISSION MEASUREMENT
5.2.1 LIMITS OF RADIATED EMISSION MEASUREMENT

Emissions radiated outside of the specified bands, shall be according to the
general radiated limits in 15.209 as following:

Frequencies Field strength Measurement distance
(MHz) (microvolts/meter) (meters)
0.009-0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88-216 150 3
216-960 200 3
Above 960 500 3

NOTE:

1. The lower limit shall apply at the transition frequencies.

2. Emission level (dBuV/m) = 20 log Emission level (uv/m).

3. As shown in 15.35(b), for frequencies above 1000MHz, the field strength limits are based on
average detector, however, the peak field strength of any emission shall not exceed the
maximum permitted average limits, specified above by more than 20dB under any condition
of modulation.
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5.2.2 TEST INSTRUMENTS
For below 1GHz:

DESCRIPTION & CALIBRATED
MANUFACTURER S SIS N UNTIL
ADVANTEST Spectrum Analyzer R3271A 85060311 July 15, 2008
HP Pre_Amplifier 8449B 3008A01922 Oct. 04, 2008
ROHDE & SCHWARZ ESCS30 100375 Mar. 31, 2009
Test Receiver
SCHWARZBECK TRILOG
VULB 9168 138
Broadband Antenna July 26, 2008
Schwarzbeck Horn_Antenna BBHA9120 D124 Dec. 16, 2008
Schwarzbeck Horn_Antenna BBHA 9170 BBHA9170153 Jan. 27, 2009
RF Switches (ARNITSU) CS-201 1565157 Aug. 13, 2008
RF CABLE (Chaintek) SF102 22054-2 Dec. 06. 2008
9913-30M N-N STCCAB-30M-1
RF Cable(RICHTE Aug. 13, 2
Cable(RIC C) Cable GHz ug. 13, 2008
ADT_Radiated V
Software 76.15.8 NA NA
CHANCE MOST AT-100 0203 NA
Antenna Tower
CHANCE MOST Turn Table TT-100 0203 NA

Note: 1. The calibration interval of the above test instruments is 12 months and the
calibrations are traceable to NML/ROC and NIST/USA.

2. The horn antenna, HP preamplifier (model: 8449B) and Spectrum Analyzer (model:
R3271A) are used only for the measurement of emission frequency above 1GHz if
tested.

3. The test was performed in ADT Open Site No. C.

4. The FCC Site Registration No. is 656396.

5. The VCCI Site Registration No. is R-1626.

6. The CANADA Site Registration No. is IC 3789C-3.
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For Above 1GHz:

ADT CORP.

DESCRIPTION & CALIBRATED
MANUFACTURER MODEL NO. SERIAL NO. UNTIL
ADVANTEST Spectrum Analyzer R3271A 85060311 July 15, 2009
HP Pre_Amplifier 8449B 3008A01922 Oct. 04, 2008
ROHDE & SCHWARZ ESCS30 100375 Mar. 31, 2009
Test Receiver
SCHWARZBECK TRILOG .

VULB 9168 138
Broadband Antenna April 29, 2009
Schwarzbeck Horn_Antenna BBHA9120 D124 Dec. 16, 2008
Schwarzbeck Horn_Antenna BBHA 9170 BBHA9170153 Jan. 27, 2009
R&S Loop Antenna HFH2-Z2 100070 Jan. 13, 2009
RF Switches (ARNITSU) CS-201 1565157 Aug. 13, 2009
RF CABLE SF102 22054-2 Dec. 06. 2008
RF Cable 8DFB STCCAB-3OM-L | 1. 09, 2008

GHz

ADT_Radiated V
Software 76.15.8 NA NA
CHANCE MOST AT-100 0203 NA
Antenna Tower
CHANCE MOST Turn Table TT-100 0203 NA

Note: 1. The calibration interval of the above test instruments is 12 months and the
calibrations are traceable to NML/ROC and NIST/USA.

2. The horn antenna, HP preamplifier (model: 8449B) and Spectrum Analyzer (model:
R3271A) are used only for the measurement of emission frequency above 1GHz if

tested.

3. The test was performed in ADT Open Site No. C.

4. The FCC Site Registration No. is 656396.
5. The VCCI Site Registration No. is R-1626.
6. The CANADA Site Registration No. is IC 3789C-3.
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5.2.3 TEST PROCEDURES

a. The EUT was placed on the top of a rotating table 0.8 meters above the ground
at a 3 meter semi-anechoic camber. The table was rotated 360 degrees to
determine the position of the highest radiation.

b. The EUT was set 3 meters away from the interference-receiving antenna,
which was mounted on the top of a variable-height antenna tower.

c. The antenna is a broadband antenna, and its height is varied from one meter to
four meters above the ground to determine the maximum value of the field
strength. Both horizontal and vertical polarizations of the antenna are set to
make the measurement.

d. For each suspected emission, the EUT was arranged to its worst case and
then the antenna was tuned to heights from 1 meter to 4 meters and the
rotatable table was turned from O degrees to 360 degrees to find the maximum
reading.

e. The test-receiver system was set to Peak Detect Function and Specified
Bandwidth with Maximum Hold Mode.

f. If the emission level of the EUT in peak mode was 10dB lower than the limit
specified, then testing could be stopped and the peak values of the EUT would
be reported. Otherwise the emissions that did not have 10dB margin would be
re-tested one by one using peak, quasi-peak or average method as specified
and then reported in a data sheet.

NOTE:

1. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 120kHz for
Peak detection (PK) and Quasi-peak detection (QP) at frequency below 1GHz.

2. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and the video bandwidth
is 3 MHz for Peak detection (PK) at frequency above 1GHz.

3. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and the video bandwidth
is 10 Hz for Average detection (AV) at frequency above 1GHz.

5.2.4 DEVIATION FROM TEST STANDARD

No deviation

Report No.: RF970423H02B 133 Report Format Version 2.1.1
Reference No.: 970814H03




5.25 TEST SETUP

Ant. Tow 1 dm

Variahle
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support Units

Turn Tahle
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Ground Plane
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o g gc

For the actual test configuration, please refer to the related item — Photographs of
the Test Configuration.

5.2.6 EUT OPERATING CONDITIONS

Same as the 4.1.6
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Below 1GHz Test Data
5.2.7 TEST RESULTS

BELOW 1GHz WORST-CASE DATA : 802.11a OFDM MODULATION

EUT TEST CONDITION MEASUREMENT DETAIL

CHANNEL Channel 1 FREQUENCY RANGE |Below 1000MHz
DETECTOR .

INPUT POWER 120Vac, 60 Hz FUNCTION Quasi-Peak

ENVIRONMENTAL 25deg. C, 75%RH

CONDITIONS 965hPa TESTED BY Frank Liu

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

EMISSION TABLE CORRECTION
LIMIT ANTENNA RAW VALUE
NO. | FREQ. (MHz) LEVEL MARGIN (dB) ANGLE FACTOR
(dBuV/m) HEIGHT (m) (dBuV)

(dBuV/m) (Degree) (dB/m)
1 125.00 38.90 QP 43.50 -4.60 1.35H 85 25.67 13.23
2 201.90 31.97 QP 43.50 -11.53 1.44H 82 19.91 12.06
3 250.01 37.85 QP 46.00 -8.15 1.00H 260 25.02 12.83
4 300.00 37.24 QP 46.00 -8.76 1.00H 282 20.65 16.59
5 375.01 34.85 QP 46.00 -11.15 1.03H 213 17.37 17.48
6 450.00 33.68 QP 46.00 -12.32 1.82H 12 13.80 19.88
7 500.00 32.23 QP 46.00 -13.77 156 H 190 11.18 21.05
8 625.02 33.21 QP 46.00 -12.79 1.71H 86 9.21 24.00
9 900.00 34.67 QP 46.00 -11.33 1.80H 43 5.00 29.67

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

EMISSION TABLE CORRECTION

LIMIT ANTENNA RAW VALUE
NO. | FREQ. (MHz) LEVEL MARGIN (dB) ANGLE FACTOR
(dBuV/m) HEIGHT (m) (dBuV)

(dBuV/m) (Degree) (dB/m)
1 46.45 36.63 QP 40.00 -3.37 1.00 vV 1 20.73 15.90
2 125.00 40.61 QP 43.50 -2.89 1.00V 224 27.38 13.23
3 250.00 33.13 QP 46.00 -12.87 114V 173 20.30 12.83
4 375.00 37.88 QP 46.00 -8.12 129V 224 20.40 17.48
5 384.01 33.29 QP 46.00 -12.71 1.14V 178 15.60 17.69
6 500.01 34.02 QP 46.00 -11.98 1.00V 333 12.97 21.05
7 625.01 37.31 QP 46.00 -8.69 1.00V 15 13.31 24.00
8 750.00 35.17 QP 46.00 -10.83 128V 296 7.91 27.26

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
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Above 1GHz Test Data
5.2.8 TEST RESULTS

802.11a OFDM MODULATION

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 1 FREQUENCY RANGE |1 ~ 40GHz
DETECTOR Peak (PK)
INPUT POWER 120Vac, 60 Hz FUNCTION Average (AV)
ENVIRONMENTAL 25deg. C, 75%RH
CONDITIONS 965hPa TESTED BY Rex Huang
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
' ' (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 *5745.00 118.13 PK 1.19H 73 80.92 37.21
2 *5745.00 107.20 AV 1.19H 73 69.99 37.21
3 | #11490.00 60.18 PK 74.00 -13.82 1.31H 348 13.15 47.03
4 | #11490.00 46.75 AV 54.00 -7.25 1.31H 348 -0.28 47.03
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
' ' (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 *5745.00 110.89 PK 1.00V 185 73.68 37.21
2 *5745.00 101.80 AV 1.00V 185 64.59 37.21
3 | #11490.00 59.76 PK 74.00 -14.24 1.21V 55 12.73 47.03
4 | #11490.00 46.12 AV 54.00 -7.88 121V 55 -0.91 47.03

REMARKS: 1.

N o g N

Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

. The other emission levels were very low against the limit.
. Margin value = Emission level — Limit value.

“* % Fundamental frequency.
. “# 7. The radiated frequency falling in the restricted band.
. The limit value is defined as per 15.247.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 3 FREQUENCY RANGE |1 ~ 40GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60 Hz FUNCTION Average (AV)
ENVIRONMENTAL 25deg. C, 66%RH .
CONDITIONS 967hPa TESTED BY Frank Liu
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
' ' (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 *5785.00 118.00 PK 1.18 H 79 80.69 37.31
2 *5785.00 107.00 AV 1.18 H 79 69.69 37.31
3 | #11570.00 60.00 PK 74.00 -14.00 1.36 H 356 13.03 46.97
4 | #11570.00 45.70 AV 54.00 -8.30 1.36 H 356 -1.27 46.97
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
' ' (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 *5785.00 110.70 PK 1.01V 182 73.39 37.31
2 *5785.00 99.20 AV 1.01V 182 61.89 37.31
3 | #11570.00 62.30 PK 74.00 -11.70 1.25V 57 15.33 46.97
4 | #11570.00 47.20 AV 54.00 -6.80 1.25V 57 0.23 46.97
REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).

2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
. The other emission levels were very low against the limit.

N~ o s w

. Margin value = Emission level — Limit value.
“* % Fundamental frequency.
. “# 7. The radiated frequency falling in the restricted band.
. The limit value is defined as per 15.247.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 4 FREQUENCY RANGE |1 ~ 40GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60 Hz FUNCTION Average (AV)
ENVIRONMENTAL 25deg. C, 66%RH .
CONDITIONS 967hPa TESTED BY Frank Liu
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
' ' (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 *5805.00 118.50 PK 1.15H 275 81.13 37.37
2 *5805.00 106.40 AV 1.15H 275 69.03 37.37
3 | #11610.00 60.30 PK 74.00 -13.70 1.00H 135 13.37 46.93
4 | #11610.00 46.20 AV 54.00 -7.80 1.00 H 135 -0.73 46.93
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
' ' (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 *5805.00 110.00 PK 1.00V 184 72.63 37.37
2 *5805.00 98.40 AV 1.00V 184 61.03 37.37
3 | #11610.00 64.20 PK 74.00 -9.80 1.19V 54 17.27 46.93
4 | #11610.00 49.70 AV 54.00 -4.30 1.19V 54 2.77 46.93
REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).

2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
. The other emission levels were very low against the limit.
. Margin value = Emission level — Limit value.

“* % Fundamental frequency.
. “# 7. The radiated frequency falling in the restricted band.
. The limit value is defined as per 15.247.

N~ o s w
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DRAFT 802.11n (20MHz) OFDM MODULATION

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 1 FREQUENCY RANGE |1 ~ 40GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60 Hz FUNCTION Average (AV)
ENVIRONMENTAL 25deg. C, 66%RH .
CONDITIONS 967hPa TESTED BY Frank Liu
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ancLe |FAWVALUEL S oicror
' ' (dBuV/m) HEIGHT (m) (dBuVv)
(dBuV/m) (Degree) (dB/m)
1 *5745.00 119.10 PK 1.19 H 75 81.89 37.21
2 *5745.00 104.70 AV 1.19H 75 67.49 37.21
3 | #11490.00 60.00 PK 74.00 -14.00 1.37H 348 12.97 47.03
4 | #11490.00 45.80 AV 54.00 -8.20 1.37H 348 -1.23 47.03
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
' ' (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 *5745.00 111.20 PK 1.00 V 171 73.99 37.21
2 *5745.00 97.80 AV 1.00V 171 60.59 37.21
3 | #11490.00 61.20 PK 74.00 -12.80 1.22V 52 14.17 47.03
4 | #11490.00 46.30 AV 54.00 -7.70 1.22V 52 -0.73 47.03
REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).

2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
. The other emission levels were very low against the limit.
. Margin value = Emission level — Limit value.

. “*“ Fundamental frequency.
. “# 7. The radiated frequency falling in the restricted band.
. The limit value is defined as per 15.247.

N o 0o~ W
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 3 FREQUENCY RANGE |1 ~ 40GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60 Hz FUNCTION Average (AV)
ENVIRONMENTAL 25deg. C, 66%RH .
CONDITIONS 967hPa TESTED BY Frank Liu
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ancLe |FAWVALUEL Cicror
' ' (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 *5785.00 118.20 PK 1.20 H 84 80.89 37.31
2 *5785.00 104.50 AV 1.20 H 84 67.19 37.31
3 | #11570.00 62.40 PK 74.00 -11.60 1.20 H 84 15.43 46.97
4 | #11570.00 47.50 AV 54.00 -6.50 1.20 H 84 0.53 46.97
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ancLe |FAWVALUEL bicror
' ' (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 *5785.00 111.80 PK 1.09V 145 74.49 37.31
2 *5785.00 98.20 AV 1.09 V 145 60.89 37.31
3 | #11570.00 63.80 PK 74.00 -10.20 1.26 V 60 16.83 46.97
4 | #11570.00 49.70 AV 54.00 -4.30 1.26 V 60 2.73 46.97
REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).

2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
. The other emission levels were very low against the limit.
. Margin value = Emission level — Limit value.

“* % Fundamental frequency.
. “# 7. The radiated frequency falling in the restricted band.
. The limit value is defined as per 15.247.

N~ o s w
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 4 FREQUENCY RANGE |1 ~ 40GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60 Hz FUNCTION Average (AV)
ENVIRONMENTAL 25deg. C, 66%RH .
CONDITIONS 967hPa TESTED BY Frank Liu
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
' ' (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 *5805.00 117.80 PK 1.28 H 86 80.43 37.37
2 *5805.00 104.30 AV 1.28 H 86 66.93 37.37
3 | #11610.00 59.70 PK 74.00 -14.30 1.00 H 136 12.77 46.93
4 | #11610.00 45.70 AV 54.00 -8.30 1.00 H 136 -1.23 46.93
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
' ' (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 *5805.00 112.00 PK 1.08 V 155 74.63 37.37
2 *5805.00 98.30 AV 1.08 V 155 60.93 37.37
3 | #11610.00 63.60 PK 74.00 -10.40 1.19V 57 16.67 46.93
4 | #11610.00 49.10 AV 54.00 -4.90 1.19V 57 217 46.93
REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).

2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
. The other emission levels were very low against the limit.

N~ o s w

. Margin value = Emission level — Limit value.
“* % Fundamental frequency.
. “# 7. The radiated frequency falling in the restricted band.
. The limit value is defined as per 15.247.
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DRAFT 802.11n (40MHz) OFDM MODULATION

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 1 FREQUENCY RANGE |1 ~ 40GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60 Hz FUNCTION Average (AV)
ENVIRONMENTAL 25deg. C, 66%RH .
CONDITIONS 967hPa TESTED BY Frank Liu
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ancLe |FAWVALUEL S oicror
' ' (dBuV/m) HEIGHT (m) (dBuVv)
(dBuV/m) (Degree) (dB/m)
1 *5755.00 115.30 PK 1.28 H 279 78.07 37.23
2 *5755.00 101.01 AV 1.28 H 279 63.78 37.23
3 | #11510.00 57.10 PK 74.00 -16.90 1.01H 132 10.08 47.02
4 | #11510.00 44.10 AV 54.00 -9.90 1.01H 132 -2.92 47.02
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
' ' (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 *5755.00 108.10 PK 1.20V 170 70.87 37.23
2 *5755.00 94.10 AV 1.20V 170 56.87 37.23
3 | #11510.00 58.90 PK 74.00 -15.10 115V 52 11.88 47.02
4 | #11510.00 45.60 AV 54.00 -8.40 1.15V 52 -1.42 47.02
REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).

2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
. The other emission levels were very low against the limit.
. Margin value = Emission level — Limit value.

. “*“ Fundamental frequency.
. “# 7. The radiated frequency falling in the restricted band.
. The limit value is defined as per 15.247.

N o 0o~ W
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 3 FREQUENCY RANGE |1 ~ 40GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60 Hz FUNCTION Average (AV)
ENVIRONMENTAL 25deg. C, 66%RH .
CONDITIONS 967hPa TESTED BY Frank Liu
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
' ' (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 *5795.00 115.80 PK 1.28 H 280 78.46 37.34
2 *5795.00 101.30 AV 1.28 H 280 63.96 37.34
3 | #11590.00 58.20 PK 74.00 -15.80 1.06 H 137 11.25 46.95
4 | #11590.00 44.90 AV 54.00 -9.10 1.06 H 137 -2.05 46.95
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
' ' (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 *5795.00 109.70 PK 1.08 V 161 72.36 37.34
2 *5795.00 95.20 AV 1.08 V 161 57.86 37.34
3 | #11510.00 60.10 PK 74.00 -13.90 1.14V 53 13.08 47.02
4 | #11510.00 46.60 AV 54.00 -7.40 1.14V 53 -0.42 47.02
REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).

2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
. The other emission levels were very low against the limit.
. Margin value = Emission level — Limit value.

“* % Fundamental frequency.
. “# 7. The radiated frequency falling in the restricted band.
. The limit value is defined as per 15.247.

N~ o s w
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5.3 6dB BANDWIDTH MEASUREMENT

5.3.1 LIMITS OF 6dB BANDWIDTH MEASUREMENT

The minimum of 6dB Bandwidth Measurement is 0.5 MHz.

5.3.2 TEST INSTRUMENTS

Description & Manufacturer |Model No. |Serial No. Calibrated Until

R&S SPECTRUM ANALYZER FSP40 100037 Aug. 12, 2009

NOTE:

1.The measurement uncertainty is less than +/- 2.6dB, which is calculated as per the NAMAS
document NIS81. This uncertainty represents an expanded uncertainty expressed at
approximately the 95% confidence level using a coverage factor of k=2.

2.The calibration interval of the above test instruments is 12 months and the calibrations
are traceable to NML/ROC and NIST/USA.
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5.3.3 TEST PROCEDURE

The transmitter output was connected to the spectrum analyzer through an
attenuator. The bandwidth of the fundamental frequency was measured by
spectrum analyzer with 100kHz RBW and 100kHz VBW. The 6dB bandwidth is

defined as the total spectrum the power of which is higher than peak power minus
6dB.

5.3.4 DEVIATION FROM TEST STANDARD

No deviation

5.3.5 TEST SETUP

EUT SPECTRUM
ANALYZER

5.3.6 EUT OPERATING CONDITIONS

The software provided by client to enable the EUT under transmission condition
continuously at lowest, middle and highest channel frequencies individually.
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5.3.7 TEST RESULTS

802.11a OFDM MODULATION:

MODULATION BPSK TRANSFER RATE |6Mbps
TYPE
ENVIRONMENTAL |25deg. C, 60%RH
INPUT POWER 120Vac, 60 Hz ! !
CONDITIONS 955hPa
TESTED BY Rex Huang
CHANNEL 6dB BANDWIDTH MINIMUM
(MHz) LIMIT
CHANNEL FREQUENCY PASS / FAIL
(MHz) CHAIN(0) CHAIN(L) (MH2)
1 5745 16.43 16.42 0.5 PASS
3 5785 16.39 16.36 0.5 PASS
4 5805 16.39 16.40 0.5 PASS
For Chain (0): CH1
fﬁﬂﬂﬂ ':{:Z MM erer 1 [11]
1 Ref 21 dBm Att 30 dB SWT 20 ms : 5_7351532 dei?
T otfeett @ Defta 2 [T1] 00048
10 — . 16426761 MHz
o |D2130dBn 1 Ssphicalradrpdo IMNWM«J]MNMM
j Y
-10 L
kg™ o

-20

-30

-40

-50

-6

-7

F|

79|

|
Center 5.745 GHz

| | | |
25 MHz/

| | |
Span 25 MHz
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ADT CORP.

CH3

REWY 100 kHz [T1] MK WIE Marker 1 [T1]
WEW 300 kHz 557 dEm
2. Ret 21 dBm Att 30 0B SWT 20 me 5.776G46 GHT
Offset 1 dB Delta 2 [T1]
0.00 B
10 P 16386328 MHZ
0225208 b My aalasallonidl it - WMN\MMJMM !
1}
//j ’ \'\M
-10 " e i
bl TRl
-0
=30
-40
-50
-60
=i
F Fl
i [ [ [ [ [ [ [ [ [
Center 5.785 GHz 25 MHz! Span 25 MHZ
REW 100 kHz [T1] MK VIEWY Merker 1 [T1]
WEW 300 kHz 285 dBm
31 Ref 21 dBm Aft 30dB SWT 20 ms 5796862 GHz
Offsst 1 0B Delta 2 [T1)
0.00dB
1 Di0054Bm 16390188 MHz
D2 2.85 dBm : ulll‘ mﬂ m.\wmﬁ »JIL»« i ﬁn/\j\WWLnMﬂﬂmﬂ o
1}
W/ ‘
-10 bt el
S revi o
20
-30
-40
-50
-60
=70
Fi F
8- [ T [ [ [ [ [ [ a DT
Center 5805 GHz 2.5 MHz! Span 25 MHz
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ADT CORP.

For Chain (1): CH1

REW 100 kHz TIMCYIEN e )
VB 300 kHz 5 & dBm
2. Ret 21 dBm Att 30 0B SWT 20 me 5736635 GHz
Offaet 1 0B Delta 2 [T1]
0.00 ¢B
10 It 4 16.420424 MHZ
L T T I
0 il ot o y A ey
Nv{ W
10 - Lhig N
e\ TR
-20
-30
-40
-50
-60
Vs
-0
A F]
o] Tare /
? ! ! ! ! ! ! ' ' !
Center 5.745 GHz 25 MHz! Span 25 MHZ
REW 100 kHz [THIMKVEN et )
WEW 300 kHZ 4.3 dBm
31 Ref 21 dBm Aft 30dB SWT 20 ms 5776874 GHz
Offset 1 0B Deltz 2{T1]
0.00 4B
10—DL10.33 dBm 16355503 MHz
N Y e
et f Hr otk
i .
0 ..lu.MMWW( MMW‘.
et e LU
-20
-30
-40
-50
60
70
F F]
1 i T i i i i i i
Center 5785 GHz 2.5 MHz/ Span 25 MHz
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CH4

ADT CORP.

RER 100 kHz [T1] MK IER
WEIA 300 kHZ
1 Ref 21 dBm Aft 30 B ST 20 ms
Oifset 1 dB
10 01104 dBm |
praaamn | et pdos dn - wnhepodetsbenllatun )
LA - T u-||||u L R
U M ]
10 n'qu' FIn ‘)..FL
-20
-30
-40
-50
-60
-T0
F| [
e [ T [ [ [ [ [
Center 5.603 GHz 25 MHz/ Span 25 MHz

Marker 1 [T1]
4.40 dBim
5.796847 GHz
Detta 2 [T1]
0.00 dB

16.402587 MHz
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DRAFT 802.11n (20MHz) OFDM MODULATION:

SRR BPSK TRANSFER RATE |13Mbps
TYPE
ENVIRONMENTAL |25deg. C, 60%RH
INPUT POWER 120Vac, 60 Hz ! !
CONDITIONS 955hPa
TESTED BY Rex Huang
CHANNEL 6dB BANDWIDTH T
(MHz) LIMIT
CHANNEL | FREQUENCY PASS / FAIL
(MHz) CHAIN(0) CHAIN(L) (MH2)
1 5745 17.53 17.15 0.5 PASS
3 5785 17.37 16.94 0.5 PASS
4 5805 17.28 17.54 0.5 PASS
For Chain (0): CH1
RENVY 100 kHz [T1] MK YIEN Marker 1 [T1]
1 Ref 21 dBm Att 30 dB \Sf\;\l.\;'VQSDD?nZHZ 5_73512?; dei?
T otfeett @ Defta 2 [T1] 000 48
10 - Fj{ﬂ i 17533584 MHz
oL D2istams, ..Jhlhn‘.;q]'lrmahjwnhﬂmmhna“ MJ’NML»MH,\ Augodhas,
Y
R T— \M\”W

-20

-30

-40

-50

-6

-7

F|

79|

|
Center 5.745 GHz

2.5 MHz!

| | |
Span 25 MHz
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ADT CORP.

CH3

REW 100 kHz TIMKVIBN e )
BN 300 kHZ 2 65 dBm
5 Fet 21 dem At 3068 ST 20 me £ TTERAE GHz
Oftset 1 dg| Defta 2[T1]
0.00 6B
1wl _niecen 17 356533 MHZ
02256055 gl il gl - P
n
-10 W\“«WV’ .,ﬂ,,mw
-30
-30
40
-50
50
-7
F Al
i T T T T T T T T T
Center 5.785 GHz 25 MHz! Span 25 MHZ
REWY 100 kHz [TIMKCVBY et 1)
WEW 300 kHz 318 dBm
5 Rt 21 dbm At 3008 ST 20 s 579553 GHz
Offzet 1 B Deft 2 [T1]
0.00dB
10l_n1ogn4e 17 276550 MHZ
] JLNJMN'WN
02219 88 ol st o eblasplli
0 i =, g
)\/J ' b“\»
A0l i A
R MR
20
-3
-4
-50
60
Sk
-70
F 2
8- T T T T T T T T o . ' =
Center 5805 GHz 25 hHz/ Span 25 MHz
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ADT CORP.

For Chain (1): CH1

REW 100 kHz [THIMKVEN et )
WEW 300 kHZ 3.08 dBm
31 Ref 21 dBm Aft 30dB SWT 20 ms 5736283 GHz
Offset 1 0B Deltz 2{T1]
0.00 4B
" ol d 17.154005 MHz
Y P T T R
a et ¥ ey A
wfj ’ \M
B LT et
20
-30
-40
-50
-60
=70
Fi [
1 [ T [ [ [ [ [ [
Center 5745 GHz 2.5 MHz/ Span 25 MHz
REWY 100 kHz [MIMEVEN et 1)
WENY 300 kHz 4.27 dBim
21 Ref 21 dBm At 30 B ST 20 ms 5776276 GHZ
Offset 1 dB Deta 2 [T1]
0.00 dB
10 [ 10,37 d] | 16.938662 MHz
T T
Gkl B R Ry ) \rjllrv B muuvvv,\
U W"'J M
10-heflapd Ay
20
-30
-4
-50
-6
-7
B F
1 [ [ [ [ [ [ T T
Certer 5785 GHz 2.5 MHz/ Span 25 MHz
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CH4

ADT CORP.

RER 100 kHz [T1] MK IER
WEIA 300 kHZ
1 Ref 21 dBm Aft 30 B ST 20 ms
E T
Oifset 1 dB
10 D1 10.42 dE; |
D24438Bih 4 b, MMNH\'\&.M’L—M g g l-h«-nmwllm e
A LB LS R R it e oo
0 1
.NJ ) M

10 ‘:"LV H‘\(M I‘UUIYJ\M
-20
-30
-40
-50
-60
-T0

Fl [t
e [ T [ [ [ [ [ [

Center 5.603 GHz 25 MHz/ Span 25 MHz

Marker 1 [T1]
4.43 dBim
5.796264 GHz
Detta 2 [T1]
0.00 dB

17 536568 MHz
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DRAFT 802.11n (40MHz) OFDM MODULATION:

SOIILAVICI BPSK TRANSFER RATE |27Mbps
TYPE
ENVIRONMENTAL | 25deg. C, 60%RH,
INPUT POWER 120Vac, 60 Hz CONDITIONS e
TESTED BY Rex Huang
e 6dB BANDWIDTH NIMUM
CHANNEL | FREQUENCY (MH2) LIMIT PASS / FAIL
(MHz) CHAIN(©O) | cHAINQ) (MH2)
1 5755 36.10 36.42 0.5 PASS
5795 36.11 36.54 0.5 PASS
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ADT CORP.

For Chain (0): CH1

REWY 100 kHz [T1] MK WIE Marker 1 [T1]
VB 100 kHz 352 dBm
2. Ret 21 dBm At 30 dB SWT 20 ms 5737129 GHz
Oifest 1 o Detta 2 (M)
0.00dB
10 36.095806 MHZ
012484
] 1y L1y Ly Ml I M
02 -3 5 TE [T 1L S Jog Bty (Bl P o Sl 2L AN
-10

o ' \

i Rkl

-30
-40
-50
-60
=70
F Fl
e T T T T T T T T T A — T
Center 5.795 GHz 9 MHz! Span S0 MHZ
REW 100 kHz TIMCVBA et )
BV 100 kHz -0.86 dBm
2. Ref 21 dBm Aft 30 dB SWT 20 ms 5777188 GHz
Offaet 1 06 Deta 21T
ooode
10 36.113850 MHZ
01 5.14 dBm

0 nonoey dnr.lﬁwi.nl. 2ok ”J_’JII.‘H b "u‘ hdodotid b LA Al 10

-30

-40

-50

-60

-ia

79

I I I I I I I
Center 5.795 GHz 5 MHz! Span 50 MHz
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ADT CORP.

For Chain (1): CH1

REW 100 kHz [T1] MK WVIEW

Marker 1 [T1]
VEW 100 kHz _2.39 dBm
31 Ref 21 dBm Aft 30dB ST 20 ms 5 736857 GHz
Offset 1 0B Detts 2[T1]
0.00dB
10 36416212 MHZ
D1 361 dBm

7o

| |
Center 5.755 GHz SMHz! Span 50 MHz

CH3

REWY 100 kHz [T1] MK WIE Marker 1 [T1]

WEW 100 kHZ 0.33 dBm
Ret 21 dBm At 30 dB SWT 20 ms 5776785 GHz
Detta 2 [T1]

21

Offset 1 dB
0.00 cB

36.537541 MHZ

D1g.33

D2 0.33EMMM\M ik hMWMWMUMMWM bl

o

4wa Lk \W

[ [ [ [ [ [ [ [ [
Center 5.795 GHz 9 MHz! Span S0 MHZ
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5.4 MAXIMUM PEAK OUTPUT POWER

5.4.1 LIMITS OF MAXIMUM PEAK OUTPUT POWER MEASUREMENT

The Maximum Peak Output Power Measurement is 30dBm.

5.4.2 INSTRUMENTS

Description & Manufacturer |Model No. |Serial No. Calibrated Until
R&S SPECTRUM ANALYZER FSP40 100037 Aug. 12, 2009
Agilent SIGNAL GENERATOR E8257C MY43320668 |Dec. 25, 2008
TEKTRONIX OSCILLOSCOPE  |Tps380 B016335 Jul. 20, 2009
NARDA DETECTOR 4503A FSCM99899 |NA

NOTE:

The calibration interval of the above test instruments is 12 months and the calibrations are
traceable to NML/ROC and NIST/USA.
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5.4.3 TEST PROCEDURES

1. Adetector was used on the output port of the EUT. An oscilloscope was used
to read the response of the detector.

2. Replaced the EUT by the signal generator. The center frequency of the S.G
was adjusted to the center frequency of the measured channel.

3. Adjusted the power to have the same reading on oscilloscope. Record the

power level.

5.4.4 DEVIATION FROM TEST STANDARD

No deviation

5.45TEST SETUP

EUT or S.G

DETECTOROR

5.4.6 EUT OPERATING CONDITIONS

Same as Item 4.3.6

OSCILLOSCOPE
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5.4.7 TEST RESULTS

802.11a OFDM modulation

MODULATION TYPE BPSK TRANSFER RATE |6Mbps
ENVIRONMENTAL | 25deg. C, 60%RH,
INPUT POWER 120Vac, 60 Hz CONDITIONS 955hPa
TESTED BY Rex Huang
PEAK POWER OUTPUT TOTAL TOTAL | PEAK
CHANNEL |PEAK POWER OUTPUT (mW)
(dBm) PEAK PEAK | POWER | PASS/
CHANNEL |FREQUENCY
) POWER | POWER | LIMIT FAIL
CHAIN(0) CHAIN(1) CHAIN(0) CHAIN(1) (mw) (dBm) (dBm)
1 5745 131.826 190.546 21.20 22.80 322.372 | 25.08 30 PASS
3 5785 165.959 245.471 22.20 23.90 411.430 | 26.14 30 PASS
4 5805 181.970 251.189 22.60 24.00 433.159 | 26.37 30 PASS
DRAFT 802.11n (20MHz) OFDM MODULATION:
MODULATION TYPE BPSK TRANSFER RATE 13Mbps
INPUT POWER ENVIRONMENTAL | 25deg. C, 60%RH,
120Vac, 60 Hz
(SYSTEM) CONDITIONS 955hPa
TESTED BY Rex Huang
PEAK POWER OUTPUT TOTAL TOTAL | PEAK
CHANNEL |PEAK POWER OUTPUT (mW)
(dBm) PEAK PEAK | POWER | PASS/
CHANNEL |FREQUENCY
) POWER | POWER | LIMIT FAIL
CHAIN(0) CHAIN(1) CHAIN(0) CHAIN(1) (mw) (dBm) (dBm)
1 5745 138.038 194.984 21.40 22.90 333.022 | 25.22 30 PASS
3 5785 173.780 245.471 22.40 23.90 419.251 | 26.22 30 PASS
4 5805 186.209 251.189 22.70 24.00 437.398 | 26.41 30 PASS
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DRAFT 802.11n (40MHz) OFDM MODULATION:

MODULATION TYPE BPSK TRANSFER RATE 27Mbps
ENVIRONMENTAL | 25deg. C, 60%RH,
INPUT POWER 120Vac, 60 Hz CONDITIONS 955hPa
TESTED BY Rex Huang
PEAK POWER OUTPUT TOTAL TOTAL | PEAK
CHANNEL |PEAK POWER OUTPUT (mW)
(dBm) PEAK PEAK | POWER | PASS/
CHANNEL |FREQUENCY
) POWER | POWER | LIMIT FAIL
CHAIN(0) CHAIN(1) CHAIN(0) CHAIN(1) (mw) (dBm) (dBm)
1 5755 97.724 151.356 19.90 21.80 249.080 | 23.96 30 PASS
3 5795 177.828 263.027 22.50 24.20 440.855 | 26.44 30 PASS
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5.5 POWER SPECTRAL DENSITY MEASUREMENT

5.5.2 TEST INSTRUMENTS

5.5.1 LIMITS OF POWER SPECTRAL DENSITY MEASUREMENT

The Maximum of Power Spectral Density Measurement is 8dBm.

Description & Manufacturer |Model No. |Serial No.

Calibrated Until

R&S SPECTRUM ANALYZER FSP40 100037

Aug. 12, 2009

NOTE:

are traceable to NML/ROC and NIST/USA.

1.The measurement uncertainty is less than +/- 2.6dB, which is calculated as per the NAMAS
document NIS81. This uncertainty represents an expanded uncertainty expressed at
approximately the 95% confidence level using a coverage factor of k=2.

2.The calibration interval of the above test instruments is 12 months and the calibrations
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5.5.3 TEST PROCEDURE

The transmitter output was connected to the spectrum analyzer through an
attenuator, the bandwidth of the fundamental frequency was measured with the
spectrum analyzer using 3 kHz RBW and 30 kHz VBW, set sweep time = span/3
kHz. The power spectral density was measured and recorded.
The sweep time is allowed to be longer than span/3 kHz for a full response of the

mixer in the spectrum analyzer.

5.5.4 DEVIATION FROM TEST STANDARD

No deviation

5.5.5 TEST SETUP

EUT

5.5.6 EUT OPERATING CONDITION

Same as Item 4.3.6

SPECTRUM
ANALYZER
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5.5.7 TEST RESULTS

802.11a OFDM modulation

ADT CORP.

MODULATION TYPE

BPSK

TRANSFER RATE

6Mbps

ENVIRONMENTAL

25deg.C, 60%RH,

INPUT POWER 120Vac, 60 Hz CONDITIONS 955nPa
TESTED BY Rex Huang
RF POWER LEVEL IN 3kHz|RF POWER LEVEL IN 3kHz|  1o7AL TOTAL
CHANNEL BW (mW) BW (dBm) POWER | MAXIMUM | PAss/
CHANNEL |FREQUENCY POWER
P pEnsiTy | DENSITY [LmiT (dBm)| FAIL
CHAIN(©) | CHAIN(1) CHAIN(©) | CHAIN(1) (mW) (dBm)
1 5745 0.160 0.175 -7.95 -7.56 0.335 -4.75 8 PASS
3 5785 0.169 0.237 -7.71 -6.25 0.406 -3.91 8 PASS
4 5805 0.205 0.255 -6.88 -5.94 0.460 -3.37 8 PASS
For Chain(0): CH1
REW 3 kHz MM et )
B 30 KHT 7 95 dBm
Ref 21 dBm Att 30 dB SWT 500 =

Otfset 1 dB

1

-20

W e 'w AT s WUAW uwiu W{. e

-30

-40

-50

-6

-7

79|

| |
Center 5.74872 GHz

|
150 kHz!

|
Span 1.5 MHz

5.749092 GHz

Report No.: RF970423H02B
Reference No.: 970814H03

163

Report Format Version 2.1.1




CH3

CH4

ADT CORP.

REWVY 3 kHz [T1] MK MAXH Marker 1[T1]
WEWY 30 kHZ _7.71 dBm
21 Fef 21 dBm Att 30 dB ST 500 = 5780016 GHz
Ottzet 1 0B
i)
a
1
R PR A 5T * ‘LA”"WAH” "J"“}W“““’M"M* LT
-20
-3
-40
-50
-60
-0
i T T T T T T T T AT
Certer 578036 GHz 150 kHz! Span 1.5 MHz
REWVY 3 kHz [T1] MK MAXH Marker 1[T1]
WEWY 30 kHZ -6.858 dBm
21 Fef 21 dBm Att 30 dB ST 500 = 5.809414 GHz
Ottzet 1 0B
i)
0 T
10 an“k .an V.AJ\«J‘JMJ\’A" Wﬁm n\\ﬁ HJ'JFWWL .M‘_r*m WW\MW o W
-20
-0
-40
-50
-60
-0
i T T T T T T T T

Certer 5 80915 GHz

150 kHz/

Span 1.5 MHz
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For Chain (1): CH1

ADT CORP.

Ret 21 dBm

REWY 3 kHz
WERY 30 kHz

At 3008 SWT 500 =

[T1] MK MAKH

21

Offzet 1 dB

1

A

TS

WVWMWWW“W

[
Center 5.73881 GHz

I
150 kHz!

[
Span 1.5 MHz

Marker 1 [T1]
-7 .56 dBm
5735744 GHz

CH3

Ref 21 dBm

REW 3 kHz
WEWY 30 kHZ

Att 30 dB ST 500

[T1] Mk b2xH

21 o

Offset 1 dB

AW ;

YN s ol

-20

W AL

I mfbd\‘w«w. Ly
P et i \’Wwvw\‘

e

-30

-4

-50

-60

Rl

=79

I
Certer 578162 GHz

150 kHz/

[
Span 1.5 MHz

Marker 1 [T1]

-6.25 dBm
5.781866 GHz
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CH4

ADT CORP.

REW 3 kHz

[T1] MK MAXH

Marker 1 [T1]
WEW 30 kHz -5.94 dBm
gy FET 21 dBm At 3098 SWT 500 s 5510088 GHz
Offset 100
10
0 +
RURTEN VL WWMMR .VWJ.M Al .WJNWW@ ey
-20
-30
-40
-50
60
-0
8- T T T T T T T —
Certer 50103 GHz 150 kHz! Span 1.5 MHz oI
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DRAFT 802.11n (20MHz) OFDM MODULATION:

ADT CORP.

MODULATION TYPE

BPSK

TRANSFER RATE

13Mbps

ENVIRONMENTAL

25deg.C, 60%RH,

INPUT POWER 120Vac, 60 Hz CONDITIONS 955hPa
TESTED BY Rex Huang
RF POWER LEVEL IN 3kHz|RF POWER LEVEL IN 3kHz TOTAL
CHANNEL TOTAL
cHANNEL |FREQUENCY BW (mW) BW (dBm) POWER POWER | MAXIMUM | PAss/
P pEnsiTy | DENSITY [LMiT (dBm)| FAIL
z
CHAIN(©) | CHAIN(1) CHAIN(©) | CHAIN(1) (mW) (dBm)
1 5745 0.141 0.184 -8.51 -7.35 0.325 -4.88 8 PASS
3 5785 0.160 0.239 -7.97 -6.22 0.399 -3.99 8 PASS
4 5805 0.194 0.223 -7.13 -6.52 0.417 -3.80 8 PASS
For Chain(0): CH1
\Rfmin”'k;z [TITMEMARH orker 1 T1]
Ref 21 dBm Att 30 dB SWT 500 = 551 dim

215

Otfset 1 dB

-20

MW“WMWWWV* Wﬁ Wﬁkww

-30

-40

-50

-6

-7

79|

| |
Center 5.74007 GHz

150 kHz!

|
Span 1.5 MHz

5.740828 GHz
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CH3

CH4

ADT CORP.

-30

-4

-50

-60

Rl

21 o

Ref 21 dBm

Att 30 dB

REW 3 kHz
WEWY 30 kHZ
ST 500

[T1] Mk b2xH

Offset 1 dB

bl

1
A

-20

T T TV

WA F T

=79

I
Certer 578439 GHz

I
150 kHz/

[
Span 1.5 MHz

Marker 1 [T1]
-7.97 dBm
5784390 GHz

-20

-30

-4

-50

-60

Rl

21 o

Ref 21 dBm

Att 30 dB

REW 3 kHz
WEWY 30 kHZ
ST 500

[T1] Mk b2xH

Offset 1 dB

il

il I

T

I Mlll‘i.'\luln

I "ww'w"vw"“\ﬂm

e

T PO
W IWUWWWV ]

=79

I
Certer 5 80752 GHz

I
150 kHz/

[
Span 1.5 MHz

Marker 1 [T1]
-713dBm
5807844 GHz
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ADT CORP.

For Chain (1): CH1

REW 3 kHz TIIMCMARH e )
WEW 30 kHz 735 dBm

a1 Ret 21 dBm At 30 dB SWWT 500 = 5740935 GHz

Offzet 1 dB

1
S0 b Al I e,

Y L RY TN WYV L W

o

v
| | | | | | | |
[ A D T |
Canter 574131 GHz 150 kHz! R

[
Span 1.5 MHz

CH3

REW 3 kHz [T1] Mk b2xH Marker 1 [T1]
WEWY 30 kHZ _6.22 dBm

21 Ref 21 dBm At 30 dB ST 500 = 57824497 GHz

Offset 1 dB

WV.MWW “"*‘Wﬁ"”’ﬂﬁ e W”l 4 iy ‘»«WA‘WWJ Seovlicd

-20

-30

-4

-50

-60

Rl

79

I I I I I I I I I
Center 5 78247 GHz 150 kHz! Span 1.5 MHz
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CH4

ADT CORP.

-i0

-30

-40

-50

-60

-Ta

Ref 21 dBm

Att 30dB

REW 3 kHz [T1] MK MAXH
WEBW 30 kHz
ST 500 5

Marker 1 [T1]

Offset 1 B

\ elapfen,

Al

T

LfAen

bl

b ey sy

7o

|
Center 5.80752 GHz

|
150 kHz!

|
Span 1.5 MHz

-6.52 cBm
5807483 GHz
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DRAFT 802.11n (40MHz) OFDM MODULATION:

MODULATION TYPE |BPSK TRANSFER RATE 27Mbps
ENVIRONMENTAL 25deg.C, 60%RH,
INPUT POWER 120Vac, 60 Hz CONDITIONS 955hPa
TESTED BY Rex Huang
RF POWER LEVEL IN 3kHz|RF POWER LEVEL IN 3kHz TOTAL
CHANNEL BW (mW) BW (dBm) o POWER MAXIMUM | PASS/
jax [ POWER
CHANNEL FRE(Ei;\‘CY DENSITY DENSITY |LIMIT @dBm)| FAIL
CHAIN(©) | CHAIN(1) CHAIN(©) | CHAIN(1) (mW) (dBm)
1 5755 0.049 0.090 -13.10 -10.44 0.139 -8.57 8 PASS
3 5795 0.128 0.179 -8.92 -7.46 0.307 -5.13 8 PASS
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For Chain(0):

CH1

ADT CORP.

21

Ret 21 dBm

At 3008

REWY 3 kHZ [T1] MK MAKH
WEWW 30 kHz
ST 500 =

Offzet 1 dB

VT Ay e Vg

Wl et
LN

L

[ [
Center 574757 GHz

[ [ [ [ [
140 kHzf Span 1.5 MHZ

Marker 1 [T1]
-13.10 dBm
5747516 GHz

CH3

Ref 21 dBm

Att 30dB

REWY 3 kHz [T1] MK MAXH
WEMY 30 KHZ
ST 500 =

21 o

Offget 1 0B

-a0

T L TR AT P Y

-30

-40

-50

-60

-ia

=70

I I
Center 5.51001 GHz

I I I I
150 kHz! Span 1.5 MHz

Marker 1 [T1]
-8.92 dBm
5810019 GHz
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For Chain (1): CH1

ADT CORP.

21 o

Ref 21 dBm

Att 30 dB

REW 3 kHz
WEWY 30 kHZ
ST 500

[T1] Mk b2xH

Offset 1 dB

-20

T ey

-30

-4

-50

-60

Rl

=79

Marker 1 [T1]
-10.44 dBm
5750023 GHz

Center 5 75002 GHz 150 kHz/ Span 1.5 MHz
REWY 3 kHz (MMEMAYH e 1 1
WEMY 30 kHz 746 dBm
g el 21 dBm Att 30 dB ST 500 5 5761770 GHz
Otfset 1 dB
i)
a
1
" iMWWW%M
-20
-0
-0
-50
-60
-0
4 i i i i i i A . T
Center 5 78246 GHz 150 kHz/ Span 1.5 MHz
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5.6 BAND EDGES MEASUREMENT

5.6.1 LIMITS OF BAND EDGES MEASUREMENT

Below —20dB of the highest emission level of operating band (in 100kHz

Resolution Bandwidth).

5.6.2 TEST INSTRUMENTS

Description & Manufacturer |Model No.

Serial No.

Calibrated Until

R&S SPECTRUM ANALYZER FSP40

100037

Aug. 12, 2009

NOTE:

1.The measurement uncertainty is less than +/- 2.6dB, which is calculated as per the NAMAS

document NIS81.

2.The calibration interval of the above test instruments is 12 months and the calibrations

are traceable to NML/ROC and NIST/USA.
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5.6.3 TEST PROCEDURE

The transmitter output was connected to the spectrum analyzer via a low lose
cable. Set RBW of spectrum analyzer to 100 kHz with suitable frequency span
including 100 MHz bandwidth from band edge. The band edges was measured
and recorded.

5.6.4 DEVIATION FROM TEST STANDARD

No deviation

5.6.5 EUT OPERATING CONDITION

Same as Item 4.3.6
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5.6.6 TEST RESULTS

The spectrum plots are attached on the following pages. D2 line indicates the
highest level, D1 line indicates the 20dB offset below D2. It shows compliance with
the requirement in part 15.247(d).
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802.11a OFDM modulation
For chain (0) :CH1

REW 100 kHz [TH1 0K VIEW
BN 300 kHz
21 Ref 21 dBm At 30 dB ST 20 ms
Dffzet 1 dB
10 !
ITT3ER .
0 hJUM WL]
/ T L
- i T
. f.M“
.30 .J‘ud

Marker 1 [T1]
7.1 dBm
5.750200 GHz

Marker 2[T1]
-24.12 clBm
5.725000 GHz

Marker 3[T1]
-22.45 dBm
5724800 GHz

-6l
-0
F
7 T T T T T T T T
Center 5.707 GHz 10 MHz! Span 100 MHz
REMY 100 kHz [T1] MK WIEW Marker 1 [T1]
WEWW 300 kHz 799 dBm
g1 Fef21 dBm Att 30 dB ST 20 ms £ BO7E00 GHz
Offzet 1 oB Marker 2 [T1]
-38.70 dBm
10 L 5350000 GHz
IR Marker 3[T1]
M -35.02 dBm
0 5852600 GHz

I

10t fete AT AEm

|
Center 5.844 GHz

I I I
10 MHz!

|
Span 100 MHz

ADT CORP.
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CH1

REVW 100 kHz [T1IMK VW
BN 300 kHz
21 Ref 21 dBm At 30 dB ST 4 =
Dffzet 1 dB
0
0
R VS =T
-0
-30
T
40 n A\J‘I Ll e ) ﬁ\}
WWWMM'W w
e st

Marker 1 [T1]
4.37 dBm
5705740 GHz

Marker 2[T1]
-35.25 dlBm
38960730 GHz

Marker 3[T1]
-36.01 dBm
33.444820 GHz

Marker 4 [T1]
-37.39 clBm
39680240 GHz

ADT CORP.

-80
-0
7 T T T T T T T T
Start 30 hHz 3857 GHz/ Stop 40 GHz
FEW 100 kHz TIMCVEN et )
“EN 300 kHz 470 dBm
g et 21 dBim At 30 R ST 4 5 £ TEEEA0 GHz
Offset 1 o8 Marker 2 [T1]
3594 dBm
33205100 GHz
10 Ert- 7SSt Marker 3[T1]
-36.32 dBm
0 383960780 GHz
Marker 4 [T1]
-36.85 oBm
10 —po=tentEm 39540120 GHz
-0
-0 T
B WMMWWN B
50 M«MU“\WWJ
-80
-0
7 T T T T T T T T
Start 30 hHz 3857 GHz/ Stop 40 GHz
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For chain (1) :CH1

ADT CORP.

REWY 100 kHz [T1] M WIE Marker 1 [T1]
WERY 300 kHz 7.81 dBm
a1 Ref 21 dBm Aft 30dB ST 20 ms £ 74E400 GHz
Cffzet 1 dB Marker 2 [T1]
-19.58 dBm
10 1 5725000 GHz
L1 7ol om I harker 3 [T1]
WM -19.58 dBim
] ! 5.725000 GHz
-1a D=t TodEm HWJ K\M
1 ¥
4
20
-30 Mw !
* MWW‘NNM W
-50
-60
-0
F
78 T T T T T T T T T
Center 5707 GHz 10 MHz! Span 100 MHz
REWY 100 kHz [T1] M WIE Marker 1 [T1]
WERY 300 kHz 2.81 dBm
a1 Ref 21 dBm Aft 30dB ST 20 ms £ B08E00 GHz
Offzet 1 dBt Marker 2 [T1]
1 -34.92 dBim
10 oo an £ 50000 GHz
- 3 Marker 3 [T1]
WMM -34.92 dBm
] 5850000 GHz
10 O 11 10 48m \‘MM'I‘
T‘N
a0 b
-30 %"*M
0 M '%
-50
-60
-0
F|
78 T T T T T T T T
Center 5.844 GHz 10 MHz! Span 100 MHz
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CH1

REWY 100 kHz [T1] MK B Marker 1 [T1]
WEWVY 300 kHz E.ES dBm
21 Ret 21 dBm At 0B ST 42 5 705740 GHz
Offect 1 0B hdarker 2 [T1]
-34.77 dBm
10 1 39.040720 GHz
LTI .ol 050 hdarker 3 [T1]
-36 .66 dBm
] 33285040 GHz
Marker 4 [T1]
-37.32 dBm
i N U 30920080 GHz
20
.30 z
4|
40 Y ;\‘n Ak d M
AT e T
N L
-6l
-0
78 T T T T T T T T o _ ' o
Start 30 MHz 3.997 GHz! Stop 40 GHz
REWY 100 kHz [T1] MK B Marker 1 [T1]
WEWVY 300 kHz £ 57 dBm
21 Ret 21 dBm At 0B ST 42 £ 785680 GHz
Offect 1 0B Marker 2 [T1]
-35.95 dBm
1 o] gk 35830840 GHz
- hdarker 3 [T1]
-37.21 dBm
] 33285040 GHz
Marker 4 [T1]
-37.26 dBm
-0 KL SRERT T Y 38440420 GHz
20
=30
3 4
40 e h#

By o X
T P

=70

|
Start 30 MHz

I | |
3.997 GHz/

|
Stop 40 GHz

ADT CORP.
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DRAFT 802.11n (20MHz) OFDM MODULATION:
For chain (0) :CH1

REW 100 kHz [TH1 0K VIEW
BN 300 kHz
21 Ref 21 dBm At 30 dB ST 20 ms
Dffzet 1 dB
1
0 —prraEs M
D f T \
BRI S R =7 f )
o w‘“’m
30

=70 |

|
Center 5.707 GHz

I I
10 MHz!

|
Span 100 MHz

Marker 1 [T1]
7.20 dBm
5.749000 GHz

Marker 2[T1]
-18.96 clBm
5.725000 GHz

Marker 3[T1]
-15.96 dBm
5725000 GHz

CH4

REW 100 kHz [T1] K WIEW
WEVY 300 kHz
21 Ref 21 dBm Att 30 dB ST 20 ms
Offzet 1 dB

104 —oine
i Mﬁﬁ%

1
e
10— _ "

|
Center 5.844 GHz

I I
10 MHz!

| |
Span 100 MHz

Marker 1 [T1]
8.43 dBm
58058800 GHz

Marker 2[T1]
-37.40 ciBm
5650000 GHz

Marker 3[T1]
-35.91 dBm
5850200 GHz

ADT CORP.
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CH1

FEW 100 kHz MIMCYBN e 1 ]
“EN 300 kHz 5 88 dBm
g et 21 dBim At 30 R ST 4 5 £ 705740 GHz
Offzet 1 oB Marker 2 [T1]
3612 dBm
10 38040720 GHz
O 7.7 dBfn Marker 3 [T1]
-36.6 dBm
0 383880840 GHz
Marker 4 [T1]
-36.90 oBm
s 33444920 GHz
=20
-0 T z
40 | !*M L P*'\
b i o TR
50 WWW*‘I
-6l
-0
7 T T T T T T T
Start 30 hHz 3.987 GHz/ Stop 40 GHz
FEW 100 kHz MIMCYBN e 1 ]
“EN 300 kHz 501 dBm
g et 21 dBim At 30 R ST 4 5 £ 788580 GHz
Offzet 1 oB Marker 2 [T1]
3468 dBm
e 38040720 GHz
10 Dt Il Marker 3 [T1]
-35.55 dBm
0 33364880 GHz
Marker 4 [T1]
-36.53 oBm
-10 o574 38800900 GHz
=20
- 2
30 7
a0 ﬁm b ﬁ\
WWMWVWW R
-50
-6l
-0
7 T T T T T T T n _ = ' =
Start 30 hHz 3.987 GHz/ Stop 40 GHz

ADT CORP.
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For chain (1):CH1

ADT CORP.

REWY 100 kHz [T1] M WIE Marker 1 [T1]
WERY 300 kHz 2.62 dBm
a1 Ref 21 dBm Aft 30dB ST 20 ms £ 750200 GHz
Oftset 1 dB harker 2 [T1]
1 -17.25 dBm
5.725000 GHz
10 Bl 862dBs
T harker 3 [T1]
WJ\N\,} A7.25 dBm
] 5.725000 GHz
10 —5a 1 28 4R ) I L
A
20
-3 ;walﬁwNw
) M 'H‘.M
-50
-60
-7
F
e i i T i i i i i i
Center 5707 GHz 10 MHz! Span 100 MHz
REWY 100 kHz [T1] M WIE Marker 1 [T1]
WERY 300 kHz 9.29 dBm
a1 Ref 21 dBm Aft 30dB ST 20 ms £ 800000 GHz
Offzet 1 dBt Marker 2 [T1]
1 -34.98 dBm
10 011929 dFm 5830000 GHz
hdarker 3 [T1]
-33.45 dBm
] ! 5851600 GHz
10 02 1071 4B \‘kin
20
-30 MJ\M 3
a0 Mﬂf MW%WW
-50
-60
-7
F
e i i T i i i i i i
Center 5.844 GHz 10 MHz! Span 100 MHz

Report No.: RF970423H02B
Reference No.: 970814H03

183

Report Format Version 2.1.1



CH1

ADT CORP.

REWY 100 kHz [T1] MK B
WEWVY 300 kHz
2 Ret 21 dBm At 0B ST 42
Offset 1 dB

10 B O.SQ—&E%m

| | I
Start 30 MHz

| |
3.997 GHz/

|
Stop 40 GHz

Marker 1 [T1]
7.43 dBm
5705740 GHz

hdarker 2 [T1]
-34.95 dBm
39.040720 GHz

hdarker 3 [T1]
-36.61 dBm
33.364980 GHz

Marker 4 [T1]
-36.73 dBm
39.920080 GHz

CH4

Ret 21 dBm

At

30 B

REWY 100 kHz
WEWVY 300 kHz
ST 42

[T1] MK B

Offzet 1 dB

10 111 979 4Bk

02 =107 4B

| | I
Start 30 MHz

3.997 GHz/

|
Stop 40 GHz

Marker 1 [T1]
6.05 dBm
5.785680 GHz

hdarker 2 [T1]
-36.10 dBm
35.800900 GHz

hdarker 3 [T1]
-36.14 dBm
389680780 GHz

Marker 4 [T1]
-36.65 dBm
33.205100 GHz
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DRAFT 802.11n (40MHz) OFDM MODULATION:

For chain (0) :CH1

REWY 100 kHz [T1] M B
WEW 100 kHz
5y Ret 21 dbm Att 30 B ST 20 me
ifzet 1 dB
10
1
D12344dBimn .
0 [wumq W
-0 |
02 -17.76 dBim
0 1 T
I,./\( wa W
-30 iy

=70 |

| | | |
Center 5.679 GHz

I I
20 MHz!

|
Span 200 MHz

Marker 1 [T1]
2.24 dBm
5.TEEE00 GHz

Marker 2[T1]
-25.29 clBm
5.725000 GHz

Marker 3[T1]
-23.55 dBm
5717600 GHz

CH3

Ref 21 dBm Att 30 dB

REWY 100 kHz
“En 100 kHz
ST 20 ms

[T1] K WIEW

Offzet 1 dB

10 -

T
D1 4 .46 dEm,

0 J.lIII,I‘JuM\hL o

55idEm Sl ]

e

| | | |
Center 5.867 GHz

I I
20 MHz!

| |
Span 200 MHz

Marker 1 [T1]
4 46 dBm
5.798600 GHz

Marker 2[T1]
-30.90 ciBm
5650000 GHz

Marker 3[T1]
-26.99 dBm
5857800 GHz

ADT CORP.
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CH1

REWY 100 kHz [T1] MK B Marker 1 [T1]
WEWY 100 kHz 1.54 dBm
9. Ref 21 dBm Att 30 dB ST 4 5 5 705740 GHz
Offect 1 dB Marker 2 [T1]
-35.53 clBm
10 39120660 GHz
Marker 3[T1]
01 294 dHim -36.11 dBm
0 33364830 GHz
Marker 4 [T1]
-36.52 ciBm
-10 38960730 GHz
D2-17.76 d[&m
-0
-0 7
a0 | lk\lll e b }{
i A T R
50 W
-60
-0
- T T T T T
Start 30 MHZ 3.997 GHz! Stop 40 GHz
REWY 100 kHz [T1] MK B Marker 1 [T1]
WEWY 100 kHz 231 dBm
9. Ref 21 dBm Att 30 dB ST 4 5 5 7ESE80 GHz
Offect 1 dB Marker 2 [T1]
-34 65 clBm
10 38960730 GHz
Marker 3[T1]
D1 4,46 dEhn 36,84 0B
0 33285040 GHz
Marker 4 [T1]
-37 B2 clBm
-10 39840120 GHz
D2 -1554 i
-0
-0 2
4

I
Start 30 MHz

3.997 GHz/

|
Stop 40 GHz

ADT CORP.
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For chain (1) :CH1

ADT CORP.

REWY 100 kHz [T1] M WIE Marker 1 [T1]
B 100 KHE 2 65 dBim
21 Ref 21 dBm Aft 30dB ST 20 ms 57509400 GHz
Offeet 1 dB Marker 2 [T1]
-22.34 dBm
10 5.725000 GHz
T harker 3 [T1]
D1 366 dBm | -19.06 dBm
0 Moy H il | 5723800 (Hz
(I8 »Vu ki “1]
0 :
D2-16.34 dBm g HMJ lw
=20 Wwﬂ 1
-30 ,
-40 W%‘M
-50
-60
-0
F
78 i i T i i i i i i
Center 5679 GHz 20 MHz! Span 200 MHz
REWY 100 kHz [T1] M WIE Marker 1 [T1]
WERY 100 kHz 515 dBm
21 Ref 21 dBm Aft 30dB ST 20 ms 5 800200 GHz
Offeet 1 dB Marker 2 [T1]
-25.14 dBm
10 i 5850000 GHz
hdarker 3 [T1]
D1 5.15 4Bm, 2236 dBm
0 MMVM 5853000 GHz
10| / \ L
2 -14 85 dBm Wm‘l
3
a0 MIMM
N Mﬂ%
» A#WWWWW
-50
-60
-0
F
7. E]
T T [ T T T T T T A DT

Center 5.867 GHz

20 MHz!

Span 200 MHz
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ADT CORP.

REWY 100 kHz [T1] MK B Marker 1 [T1]
WERY 100 kHz 115 dBm
21 Ret 21 dBm At 0B ST 42 5 705740 GHz
Offect1 a8 Marker 2 [T1]
-35.09 dBm
10 38960780 GHz
hdarker 3 [T1]
D1 266 dBm -35.98 dBm
] 33364980 GHz
Marker 4 [T1]
-37 62 dBm
-10 39120660 GHz
D2 -16.34 dfm
20
-30 <
4
40 {tn pods o km
WWW A
50 M
-6l
-0
78 T T [ T T T T T
Start 30 MHz 3.997 GHz! Stop 40 GHz
REWY 100 kHz [T1] MK B Marker 1 [T1]
WEWY 100 kHz 4.49 dBm
21 Ret 21 dBm At 0B ST 42 £ 785680 GHz
Offect1 a8 hdarker 2 [T1]
-36.35 dBm
10 , 3742260 GHz
L hdarker 3 [T1]
D1 515dBm 36,69 dBim
] 33285040 GHz
Marker 4 [T1]
-37.13 dBm
-10 35 860780 GHz
02 -14 .85 dim
20
=30 T
40 ﬁﬁ A pds j
WWW R
50 W
-6l
-0
79_ o
1 1 1 1 1 1 1 1 Ao T

Start 30 MHz

3.997 GHz/

Stop 40 GHz
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5.7 ANTENNA REQUIREMENT

5.7.1 STANDARD APPLICABLE

For intentional device, according to FCC 47 CFR Section 15.203, an intentional
radiator shall be designed to ensure that no antenna other than that furnished by
the responsible party shall be used with the device.

And according to FCC 47 CFR Section 15.247(a), if transmitting antennas of
directional gain greater than 6dBi are used, the power shall be reduced by the
amount in dB that the directional gain of the antenna exceeds 6dBi.

5.7.2 ANTENNA CONNECTED CONSTRUCTION

There three antennas provided to this EUT, please refer to the following table:

Transmitter| Antenna For 2.4GHz For 5SGHz Antenna Note
Circuit Type Gain (dBi) Gain (dBi) Connector
Chain(0) PIFA 0.75 3 NA TX & RX function
Chain(1) PIFA 1.5 2.23 NA TX & RX function
Chain(2) PIFA 35 25 NA Only RX function
Report No.: RF970423H02B 189
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ADT CORP.

6. INFORMATION ON THE TESTING LABORATORIES

We, ADT Corp., were founded in 1988 to provide our best service in EMC, Radio,
Telecom and Safety consultation. Our laboratories are accredited and approved
by the following approval agencies according to ISO/IEC 17025.

USA FCC, UL

Germany TUV Rheinland

Japan VCCI

Norway NEMKO

Canada INDUSTRY CANADA, CSA
R.O.C. TAF, BSMI, NCC
Netherlands Telefication

Singapore GOST-ASIA(MOU)

Russia CERTIS(MOU)

Copies of accreditation certificates of our laboratories obtained from approval
agencies can be downloaded from our web site:
www.adt.com.tw/index.5/phtml. If you have any comments, please feel free to
contact us at the following:

Linko EMC/RF Lab: Hsin Chu EMC/RF Lab:
Tel: 886-2-26052180 Tel: 886-3-5935343
Fax: 886-2-26052943 Fax: 886-3-5935342

Hwa Ya EMC/RF/Safety Telecom Lab:
Tel: 886-3-3183232
Fax: 886-3-3185050

Web Site: www.adt.com.tw

The address and road map of all our labs can be found in our web site also
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7.APPENDIX-A- MODIFICATIONS RECORDERS FOR
ENGINEERING CHANGES TO THE EUT BY THE LAB

No any modifications are made to the EUT by the lab during the test.

---END---
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